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SECTION 1: Customer information
Company Name : Murata Manufacturing Co., Ltd.
Address : 1-10-1 Higashikotari, Nagaokakyo-shi, Kyoto 617-8555 Japan
Telephone Number : +81-75-955-6736
Facsimile Number : +81-75-955-6634
Contact Person : Motoo Hayashi
SECTION 2: Equipment under test (E.U.T.)
21 Identification of E.U.T.
Type of Equipment : Communication Module
Model No. : TypelJS
Serial No. : Refer to Section 4, Clause 4.2
Rating : VBAT : Typ. 3.4 V, Min. 3.0 V, Max. 3.93 V
*VDDIO : Typ. 1.8 V, Min. 1.62 V, Max. 1.98 V or
Typ. 2.8 V,Min. 2.0 V, Max. 3.3V
*VRTC : Typ. 1.8 V, Min. 1.62 V, Max. 1.98 V or
Typ. 2.8 V, Min. 2.52 V, Max. 3.08 V
*VDDIO and VRTC don’t influence the RF characteristic.
Receipt Date of Sample : September 28, 2016
Country of Mass-production : China & Japan
Condition of EUT : Engineering prototype
(Not for Sale: This sample is equivalent to mass-produced items.)
Modification of EUT : No Modification by the test lab
2.2 Product Description

Model: TypelJS (referred to as the EUT in this report) is a Communication Module.

General Specification

Clock frequency(ies) in the system 26.0 MHz, 32.768 KHz (X’tal)
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Radio Specification
Radio Type Transceiver
Power Supply (inner) DC30V-35V
Specification of Wireless LAN (IEEE802.11b/g/a/n-20/n-40/11ac-20/11ac-40/11ac-80)
Type of radio IEEE802.11b IEEE802.11g/n IEEE802.11a/n/ac IEEE802.11n/ac IEEE802.11ac

(20 M band) (20 M band) *1) (40 M band) *1) (80 M band) *1)
Frequency 2412 MHz - 2462 MHz 2412 MHz - 2462 MHz 5180 MHz - 5240 MHz 5190 MHz - 5230 MHz 5210 MHz
of operation 5260 MHz - 5320 MHz 5270 MHz - 5310 MHz 5290 MHz
5500 MHz - 5720 MHz 5510 MHz - 5710 MHz 5530 MHz - 5690 MHz
5745 MHz - 5825 MHz 5755 MHz - 5795 MHz 5775 MHz
Type of modulation DSSS OFDM-CCK OFDM
(CCK, DQPSK, DBPSK) | (64QAM, 16QAM, (64QAM, 16QAM, QPSK, BPSK, 256QAM(IEEE802.11ac only))
QPSK, BPSK)
Channel spacing 5 MHz 20 MHz | 40 MHz | 80 MHz
Antenna type Pattern Antenna
Antenna Gain 2.4 GHz: 2.1 dBi
5 GHz: 2.0 dBi

Specification of Bluetooth (Low Energy: LE)

Bluetooth Ver.4.1 with EDR function
Frequency 2402 MHz - 2480 MHz
of operation
Type of modulation GFSK
Channel spacing 2 MHz
Antenna type Pattern Antenna
Antenna Gain 2.1 dBi

*1) This test report applies to Wireless LAN (SGHz Band).

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124




Test report No. 1 11469126H-B

Page : 6 of 155
Issued date : December 5, 2016
FCCID 1 VPYLB1JS955

SECTION 3: Test specification, procedures & results

3.1 Test Specification
Test Specification . CC Part 15 Subpart E

FCC Part 15 final revised on November 14, 2016 and effective December 14, 2016
Title . FCC 47CFR Part15 Radio Frequency Device Subpart E

Unlicensed National Information Infrastructure Devices
Section 15.407 General technical requirements

* The revision on November 14, 2016, does not affect the test specification applied to the EUT.

3.2 Procedures and results
Item Test Procedure Specification Worst margin Results Remarks
FCC: ANSI C63.10-2013 FCC: 15.407 (b) (6) / 15.207 ?SPZ B
Conducted Emission %\1/5000 MHz, N Complied -
IC: RSS-Gen 8.8 IC: RSS-Gen 8.8 247 dB,
24.87960 MHz, N
FCC: KDB Publication Number .
26 dB Emission  |789033 FCC: 15.407 (a) (1) (2) 3) N/A Conducted
Bandwidth
IC: - IC: -
FCC: KDB Publication Number
789033 FCC: 15.407 (a) (1) (2) 3)
Maximum Conducted IC:RSS-247 6.2.1(1) Complied Conducted
Output Power IC: - 6.22(1)
: 6.2.3 (1) See data
6.2.4 (1)
FCC: KDB Publication Number
789033 FCC :15.407 (a) (1) (2) (3)
Maximum Power IC: RSS-247 6.2.1(1) .
Complied
Spectral Density ] 6.2.2 (1) omplie Conducted
IC: - 623 (1)
6.2.4 (1)
FCC: ANSI C63.10-2013 FCC: 15.407 (b), 15.205 and Conducted
KDB Publication Number 789033 |15.209 39dB (<30 MHz)
Spu‘rlous Emission IC: RSS-247 6.2.1(2) 5350.000 MHz, Complicd /
Restricted Band Edge Ic: 6.2.2(2) AV, Vertical Radiated
o 6.2.3(2) ’ (> 30 MHz)
6.2.4(2) *1)
foqi FCC: ANSI C63.10-2013 FCC: 15.407 (e)
6dB Em{ssilon See data Complied Conducted
Bandwidt IC: - IC: RSS-247 6.2.4 (1)
Note: UL Japan, Inc.’s EMI Work Procedures No. 13-EM-W0420 and 13-EM-W0422.
* For DFS tests, please see the test report number 11469126H-C issued by UL Japan, Inc.
*1) Radiated test was selected over 30 MHz based on section FCC 15.407 (b) and KDB 789033 D02 G.3.b)

* In case any questions arise about test procedure, ANSI C63.10: 2013 is also referred.

FCC Part 15.31 (e)

The worst case stable voltage was provided to the EUT during the all tests.

And maximum and minimum voltage were provided to the EUT during the output power measurement test.
Therefore, the EUT complies with the requirement.

FCC Part 15.203/212 Antenna requirement

The antenna is not removable from the EUT.

Therefore, the equipment complies with the antenna requirement of Section 15.203.

UL Japan, Inc.
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3.3 Addition to standard
Item Test Procedure Specification Worst margin Results Remarks
99 % Occupied
i RSS-Gen 6.6 IC: - N/A N/A Conducted
Band Width
Other than above, no addition, exclusion nor deviation has been made from the standard.
34 Uncertainty
EMI
The following uncertainties have been calculated to provide a confidence level of 95 % using a coverage factor k=2.
Ise EMC Lab.
Antenna terminal test Uncertainty (+/-)
Power meter Conducted emission and Power density Conducted emission
Below Above Below 1 GHz 3 GHz 18 GHz 26.5 GHz Channel power
1 GHz 1 GHz 1 GHz -3 GHz -18 GHz -26.5 GHz -40 GHz
0.9 dB 1.0dB 1.4dB 1.7dB 2.8dB 2.8dB 2.9dB 2.6 dB
Conducted emission
Frequency range| using AMN(LISN)
-
0.009 —
0.15MHz 3.5dB
0.15-30MHz 3.0dB
Radiated emission (Below 1GHz)
* /. * B
Polarity (3 m*) (+/) - (10 m*) (+/ )2 -
30 -200 MHz 1000M Hz 30 -200 MHz 1000M Hz
Horizontal 5.0dB 5.3dB 5.0dB 5.0dB
Vertical 4.7dB 5.9dB 5.0dB 5.1dB
Radiated emission (Above |GHz)
(3 m*) (+/-) (1 m*) (+/-) (10 m*) (+/-)
1-6GHz 6 — 18GHz 10 -26.5 GHz | 26.5 -40GHz 1-18 GHz
5.2dB 54dB 5.5dB 5.5dB 54dB

*M easurement distance

Conducted Emission test

The data listed in this test report has enough margin, more than the site margin.

Radiated emission test

The data listed in this report meets the limits unless the uncertainty is taken into consideration.

UL Japan, Inc.
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35 Test Location
UL Japan, Inc. Ise EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone: +81 596 24 8999, Facsimile: +81 596 24 8124
. . . . Maximum
st Wb enth xSt s g o s o mesienen
&P t distance
No.1 semi-anechoic |,/ 192x112x7.7 [7.0x6.0 No.1 Power 10 m
chamber source room
No.2 semi-anechoic
2973C-2 7.5x58x52 4.0x4.0 - 3m
chamber
No.3 semi-anechoic 2073C-3 12.0x 8.5 x 5.9 6.8%5.75 No.3 Preparation 3im
chamber room
No.3 shielded room |- 4.0x6.0x2.7 N/A - -
No.4 semi-anechoic 2973C-4 12.0x 8.5 % 5.9 6.8%5.75 No.4 Preparation im
chamber room
No.4 shielded room |- 40x6.0x2.7 N/A - -
No.5 semi-anechoic | 6.0 x 6.0 3.9 6.0x 6.0 . .
chamber
No.6 shielded room |- 4.0x4.5x2.7 4.0x 4.5 - -
No.6 measurement | _ 475x54%x3.0  |475x4.15 . .
room
No.7 shielded room |- 47x7.5%x2.7 4.7x 7.5 - -
No.8 measurement | 3.1x5.0x2.7 N/A . .
room
No.9 measurement | 8.8x4.6x2.8 24x2.4 . .
room
No.11 measurement |_ 62x4.7x3.0 4.8x4.6 . .

room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0 m for No.1, No.2, No.3, and No.4
semi-anechoic chambers and No.3 and No.4 shielded rooms.

3.6

Refer to APPENDIX.

Test data, Test instruments, and Test set up
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Mode(s)

Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing - Managing
Complex Regulatory Approvals - of TCB Council Workshop October 2009 and also was judged the necessity of
802.11ac mode by the pre-test.

Mode Remarks*
IEEE 802.11a (11a) 54 Mbps, PN9
IEEE 802.11n 20MHz BW (11n-20) MCS 7, PN9
IEEE 802.11ac 20MHz BW (11ac-20) MCS 7, PN9
IEEE 802.11n 40MHz BW (11n-40) MCS 7, PN9
IEEE 802.11ac 40MHz BW (11ac-40) MCS 7, PN9
IEEE 802.11ac 80MHz BW (11ac-80) MCS 7, PN9

*The worst condition was determined based on the test result of Maximum Conducted Output Power.

*EUT has the power settings by the software as follows (power setting value might be different from
product specification value);
Power settings: 11a: Setting Parameter value 5,
11n: Setting Parameter value 5,
11ac: Setting Parameter value 5
Software: CPM P162170 F159430
*This setting of software is the worst case.
Any conditions under the normal use do not exceed the condition of setting.
In addition, end users cannot change the settings of the output power of the product.

UL Japan, Inc.
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*The details of Operation mode(s)
Test Item Operating Tested Frequency
Mode Low Middle Additional Upper
Band Band Band Band
Conducted emission, 11a Tx *1) - - - 5825 MHz *1)
Conducted Spurious Emission,
Radiated Spurious Emission (Below 1GHz)
26dB Emission Bandwidth 11a Tx, - 5260 MHz 5500 MHz -
11n-20 Tx, 5300 MHz 5580 MHz
11ac-20 Tx 5320 MHz 5700 MHz
b |sTROMMz
11n-40 Tx, - 5270 MHz 5510 MHz -
11ac-40 Tx 5310 MHz 5550 MHz
5670 MHz
b |sTiOMMz
11ac-80 Tx - 5290 MHz 5530 MHz -
5610 MHz
5690 MHz
99% Occupied Bandwidth 11a Tx, 5180 MHz 5260 MHz 5500 MHz 5745 MHz
11n-20 Tx, 5220 MHz 5300 MHz 5580 MHz 5785 MHz
11ac-20 Tx 5240 MHz 5320 MHz 5700 MHz 5825 MHz
b sTOMMe |
11n-40 Tx, 5190 MHz 5270 MHz 5510 MHz 5755 MHz
11ac-40 Tx 5230 MHz 5310 MHz 5550 MHz 5795 MHz
5670 MHz
b sTlOMHz
11ac-80 Tx 5210 MHz 5290 MHz 5530 MHz 5775 MHz
5610 MHz
Maximum Conducted Output Power, 11a Tx, 5180 MHz 5260 MHz 5500 MHz 5745 MHz
Maximum Power Spectral Density 11n-20 Tx, 5220 MHz 5300 MHz 5580 MHz 5785 MHz
11ac-20 Tx 5240 MHz 5320 MHz 5700 MHz 5825 MHz
e |STROMMZ |
11n-40 Tx, 5190 MHz 5270 MHz 5510 MHz 5755 MHz
11ac-40 Tx 5230 MHz 5310 MHz 5550 MHz 5795 MHz
5670 MHz
e |STIOMHz
11ac-80 Tx 5210 MHz 5290 MHz 5530 MHz 5775 MHz
5610 MHz
5690 MHz
Radiated Spurious Emission 11a Tx 5180 MHz 5320 MHz 5500 MHz 5745 MHz
(Above 1GHz) 5240 MHz 5580 MHz 5785 MHz
bl |5700MHz | S825MHz
11ac-20 Tx 5180 MHz 5320 MHz 5500 MHz 5745 MHz
2 | 5700MHz_ | 5825MHz
11ac-40 Tx 5190 MHz 5230 MHz 5510 MHz 5755 MHz
*2) 5310 MHz 5550 MHz 5795 MHz
b |seTOMMz
11ac-80 Tx 5210 MHz 5290 MHz 5530 MHz 5775 MHz
5610 MHz
6dB Bandwidth 11a Tx, - - - 5745 MHz
11n-20 Tx, 5785 MHz
Mae20Tx | |k IS85MHz
11n-40 Tx, - - - 5755 MHz
MacdoTx | f oL s795MHa
11ac-80 Tx - - - 5775 MHz

*1) The mode was tested as a representative, because it had the highest power at antenna terminal test.
*2) Since 11a,11n-20 and 11ac-20, 11n-40 and 11ac-40, have the same modulation method and no differences in transmitting specification,
test was performed on the representative mode that had the highest output power.

*Simultaneously transmission

Test Item

Operating Mode*1)

Radiated Spurious Emission

Tx 11ac-80 5290 MHz + Tx BT LE 2402 MHz

*1) The test was performed on the mode as a representative, because it had the worst margin of SGHz band at radiated

emission test.
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4.2

For Conducted Emission test

Configuration and peripherals

For all tests other than Conducted Emission test

* Cabling and setup(s) were taken into consideration and test data was taken under worse case conditions.

Description of EUT

DC18V

DC34V

4
— l: AC 120V /60 Hz

No. Item Model number Serial number Manufacturer Remarks
A Communication TypellS RE: 7 Murata Manufacturing | EUT
Module AT: 14 Co., Ltd.
B Jig - - Murata Manufacturing | -
Co., Ltd.
C DC Power supply RW16-5ADP 171116437 TEXIO -
RE : Radiated Emission.
AT : Antenna Terminal Conducted.
List of cables used
No. Name Length (m) Shield Remarks
Cable Connector
1 Signal Cable 0.05 Unshielded Unshielded -
2 DC Cable 0.40 *1) . .
2.00 *2) Unshielded Unshielded -
3 DC Cable 0.40 *1) . .
2.00 *2) Unshielded Unshielded -
4 AC Cable 2.00 Unshielded Unshielded -

*1) Used for Conducted Emission test
*2) Used for Radiated Emission test

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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SECTION 5: Conducted Emission

Test Procedure and conditions

EUT was placed on a urethane platform of nominal size, 1.0 m by 1.5 m, raised 0.8 m above the conducting ground
plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded
conducting surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN) / Artificial mains
Network (AMN) and excess AC cable was bundled in center.

1) For the tests on EUT with other peripherals (as a whole system)

/O cables that were connected to the peripherals were bundled in center. They were folded back and forth forming a
bundle 30 cm to 40 cm long and were hanged at a 40 cm height to the ground plane. All unused 50 ohm connectors of
the LISN (AMN) were resistivity terminated in 50 ohm when not connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Semi Anechoic
Chamber.
The EUT was connected to a LISN (AMN).

An overview sweep with peak detection has been performed.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Detector : QP and CISPR Average
Measurement range 1 0.15 MHz-30 MHz

Test data : APPENDIX

Test result : Pass

UL Japan, Inc.
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SECTION 6: Radiated Spurious Emission and Band Edge Compliance

Test Procedure

< Below 1GHz >
EUT was placed on a urethane platform of nominal size, 0.5 m by 1.0 m, raised 0.8 m above the conducting ground
plane. The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane.

< Above 1GHz >

EUT was placed on a urethane platform of nominal size, 0.5 m by 0.5 m, raised 1.5 m above the conducting ground
plane.

The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with absorbent materials lined
on a ground plane.

The height of the measuring antenna varied between 1 and 4 m and EUT was rotated a full revolution in order to
obtain the maximum value of the electric field strength.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer.

The measurements were made with the following detector function of the test receiver and the Spectrum analyzer (in
linear mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

< Below 1GHz >
The result also satisfied with the general limits specified in section 15.209 (a).

< Above 1GHz >
Inside of restricted bands (Section 15.205):
Apply to limit in the Section 15.209 (a).

Outside of the restricted bands: i}
Apply to limit 68.2 dBuV/m, 3 m (-27 dBm e.i.r.p. ) in the Section 15.407 (b) (1) (2) (3).

For W58 Bandedge

-27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25
MHz above or below the band edge, and from 25 MHz above or below the band edge increasing linearly to
a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the
band edge increasing linearly to a level of 27 dBm/MHz at the band edge in the section 15.407(b)(4)(1).

Restricted band edge:
Apply to limit in the Section 15.209 (a).
Since this limit is severer than the limit of the inside of restricted bands.

*Electric field strength to e.i.r.p. conversion:

1000000\/ 30P

(uV/m :P is the e.i.r.p. (Watts)

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Test Antennas are used as below;
Frequency 30 MHz to 200 MHz | 200 MHz to 1 GHz | Above 1 GHz
Antenna Type Biconical Logperiodic Horn
Frequency Below 1 GHz Above 1 GHz
Instrument used | Test Receiver Spectrum Analyzer
Detector QP Peak Average
IF Bandwidth BW: 120 kHz RBW: 1 MHz Method AD *1)
VBW: 3 MHz RBW: 1 MHz
VBW: 3 MHz
Detector: Power
Averaging (RMS)
Trace: > 100 traces
If duty cycle was less
than 98%, a duty
factor was added to
the results.
Test Distance 3m 3 m (below 1 GHz),
3 m*2) (1 GHz - 10 GHz),
1 m*3) (10 GHz — 40 GHz)

*1) The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules v01r03 "Guidelines
for Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E".

*2) Distance Factor: 20 x log (4.5 m/3.0 m) =3.53 dB

*3) Distance Factor: 20 x log (1.0 m/3.0 m) =-9.5 dB

- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Measurement range 130 MHz - 40 GHz
Test data : APPENDIX

Test result : Pass

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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SECTION 7: Antenna Terminal Conducted Tests
Test Procedure
The tests were made with below setting connected to the antenna port.
Test Span RBW VBW Sweep Detector Trace Instrument used
time and Test method
26 dB Bandwidth Enough to capture Close to 1 % >RBW Auto Peak Max Hold Spectrum Analyzer
the emission of EBW
99 % Occupied Enough width to 1%to5%of | >3 RBW Auto Peak Max Hold Spectrum Analyzer
Bandwidth *1) display emission OBW
skirts
6 dB Bandwidth Enough to capture 100 kHz 300 kHz Auto Peak Max Hold Spectrum Analyzer
the emission
Maximum Conducted | - - - Auto Average - Power Meter
Output Power (Sensor: 80 MHz
BW)
(Method PM-G)
Maximum Power Encompass the 1 MHz or >3 RBW Auto RMS Clear Write | Spectrum Analyzer
Spectral Density entire EBW 470 kHz *2) Power Averaging
(200 times)
Conducted Spurious 9 kHz - 150 kHz 200 Hz 620 Hz Auto Peak Max Hold Spectrum Analyzer
Emission*3) 150 kHz — 30 MHz 9.1 kHz 27 kHz

* The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules v01r03 "Guidelines for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E".

*1) Peak hold was applied as Worst-case measurement.
*2) KDB 789033 D02 says that RBW is set to be 500 kHz for 5.725 GHz-5.850 GHz, but it is not possible with
spectrum analyzer, so RBW Correction Factor (10 log(500 kHz / 470 kHz)) was added to the test result.

*3) In the frequency range below 30 MHz, RBW was narrowed to separate the noise contents.

Then, wide-band noise near the limit was checked separately, however the noise was low enough as shown in the
chart. (9 kHz-150 kHz: RBW = 200 Hz, 150 kHz-30 MHz: RBW = 9.1 kHz).

The test results and limit are rounded off to two decimals place, so some differences might be observed.

Test data : APPENDIX
Test result : Pass

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
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APPENDIX 1: Test data

Conducted Emission

DATA OF CONDUCTED EMISSION TEST

UL Japan, Inc. Ise EMC Lab. No.4 Semi Anechoic Chamber
Date : 2016/10/11

Report No. © 11469126H
Temp. /Humi. : 23deg. G / 58% RH
Engineer : Takafumi Noguchi
Mode / Remarks : Tx 11a 5825MHz
LIMIT : FCC15.207 QP
FCC15. 207 AV
— N O:QPX:AV
0 [dBuV] << QP/AV DATA >> —L QP> AV
80
70
50 i — —
I
! ~ N W W g
Jﬁﬁx ) Ao dibthobicdiiatl
s M Mg N " Al A
20 = MWMMMM
10 i
0
_15M . 2m .M B —] M 2M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
Frequency Reading Level Corr. Results Limit Margin
QP AV Factor QP AV QP AV QP AV Phase Comment

[MHz] [dBuv] | [dBuV] [dB] [dBuV] | [dBuv] | [dBuV] | [dBuV] [dB] [dB]

0. 15000 24.4 10.2 13.4 37.8 23.6 66.0 56.0 28.2 32.4
0.15523 23.5 10.1 13.4 36.9 23.5 65.7 55.7 28.8 32.2
0.16220 21.9 . 13.4 35.3 23.1 65.4 55.4 30.1 32.3
0.16744 20.5
0.18313 17.0

9.7
9.5 13. 4 33.9 22.9 65.1 56.1 31.2 32.2
9.0 13.4 30.4 22.4 64.3 54.3 33.9 31.9
24.87960) 12.5 1.1 14.2 26.7 25.3 60.0 50.0 33.3 24.1
0. 15000 24.3 10.0 13.4 37.7 23.4 66.0 56.0 28.3 32.6
0. 15697 23.0 9.9 13. 4 36.4 23.3 65.6 55.6 29.2 32.3
0.16220 21.9 9.7 13.4 35.3 23.1 65.4 55.4 30.1 32.3
0. 16744 20.4 9.5 13. 4 33.8 22.9 65.1 55.1 31.3 32.2
0.18313 16.9 8.9 13. 4 30.3 22.3 64.3 54.3 34.0 32.0
24.87960f 17.1 10.5 14.2 31.3 24.7 60.0 50.0 28.7 25.3

Frrrrrzz=z=z=z=

CHART : WITH FACTOR, Peak hold data. CALCULATION : RESULT = READING + C.F (LISN + ATTEN + CABLE)
Except for the above table : adequate margin data below the limits.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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26 dB Emission Bandwidth and 99 % Occupied Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/53 RH
Engineer Hiroyuki Furutaka
Mode Tx
11a
Tested 26 dB Emission | 99 % Occupied Limit
Frequency Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
5180 - 16.554 -
5220 - 16.568 -
5240 - 16.593 -
5260 19.158 16.552 -
5300 19.356 16.547 -
5320 19.285 16.573 -
5500 19.039 16.578 -
5580 19.199 16.612 -
5700 19.455 16.615 -
5720 19.319 16.573 -
5745 - 16.557 -
5785 - 16.607 -
5825 - 16.585 -
11n-20
Tested 26 dB Emission | 99 % Occupied Limit
Frequency Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
5180 - 17.707 -
5220 - 17.650 -
5240 - 17.668 -
5260 19.725 17.666 -
5300 19.676 17.689 -
5320 19.809 17.691 -
5500 19.711 17.700 -
5580 19.794 17.655 -
5700 19.699 17.614 -
5720 19.663 17.735 -
5745 - 17.703 -
5785 - 17.669 -
5825 - 17.671 -
11n-40
Tested 26 dB Emission | 99 % Occupied Limit
Frequency Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
5190 - 35.921 -
5230 - 35.985 -
5270 39.470 35.959 -
5310 39.391 35.936 -
5510 39.278 35.971 -
5550 39.518 35.964 -
5670 39.575 36.082 -
5710 39.455 36.017 -
5755 - 35.995 -
5795 - 35.984 -

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
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26 dB Emission Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 1la
5260 MHz 5320 MHz
- Agilent R T - Agilent R T
Ret 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
I.%g I.%q
1 ; B E T S
dB/ bl ¢ -y o
> F 5 x>
1 i \
y
Lafiv Lafiv -
M1 S2 M1 S2
Center 5.268 08 GHz Span 48 MHz Center 5.320 00 GHz Span 48 MHz
#Res BH 200 kHz sUBH 560 kHz Sweep 1.04 ms (1281 pts) #Res BH 200 kHz sUBH 560 kHz Sweep 1.04 ms (1281 pts)
Occupied Bandwidth Occ B % Pur  99.09 % Occupied Bandwidth Occ BH % Pur  99.00 7
16.3866 MH=z % dB -26.00 dB 16.3011 MH=z % dB -26.00 dB
Transmit Freq Error  5.660 kHz Transmit Freq Error  -9.524 kHz
® dB Bandwidth 19.158 MHz ® dB Bandwidth 19,285 MHz
5300 MHz
= Agilent R T
Ref 8 dBm #Atten 10 dB
#Peak
Log 1
18 |
B/ A i
EY €
Lafiv
M1 S2
Center 5.300 08 GHz Span 48 HHz
#Res BH 208 kHz sUYBH 560 kHz Sveep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥
16.3493 MH=z ® dB -26.00 dB
Transmit Freq Error  -9.393 kHz
® dB Bandwidth 19,356 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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26 dB Emission Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 1la
5500 MHz 5700 MHz
- Agilent R T - Agilent R T
Ret 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log Log
10 S N 10
dB/ b, i dB/ 1
EY e B : X
7 i ". £ "-‘ b\
Lofv : Lgfv S N
M1 S2 M1 S2
Center 5.508 00 GHz Span 48 MHz Center 5.700 00 GHz Span 48 MHz
#Res BH 200 kHz sUBH 560 kHz Sweep 1.04 ms (1281 pts) #Res BH 200 kHz sUBH 560 kHz Sweep 1.04 ms (1281 pts)
Occupied Bandvwidth occBH % Pwr 99067 | QOccupied Bandvidth Occ BN % Pur 5900 7
16.3343 MHz %8 -26.00 &8 16.3452 MHz %8 -26.00 &
Transmit Freq Error  24.120 kHz Transmit Freq Error  20.797 kHz
® dB Bandwidth 19,839 MHz ® dB Bandwidth 19,455 MHz
5580 MHz 5720 MHz
% Agilent R T % Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log Log
19 19 _
dB/ ] dB/ -
37 e s e
/ i v
o i ‘...f ] X = I .
Lafiv - . Lafiv
M1 S2 M1 S2
Center 5.580 08 GHz Span 48 HHz Center 5.720 08 GHz Span 48 HHz
#Res BH 208 kHz sUYBH 560 kHz Sveep 1.84 ms (1201 pts) #Res BH 208 kHz sUYBH 560 kHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH 7% Pwr  99.00 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
16.3604 MH=z ® dB -26.00 dB 16.3830 MH=z ® dB -26.00 dB
Transmit Freq Error  1.686 kHz Transmit Freq Error  -11.567 kHz
® dB Bandwidth 19.199 MHz ® dB Bandwidth 19,319 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 1la
5180 MHz 5240 MHz
o Agilent R T o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
*Peak | | *Peak |
toe o o] | Leg o |
sapmiiinmet P S ity st AT T B e
@B/ 7 ® B/ il it
EE € 3 &
i " + T
- 4 / %
el - W LTI O, Yo L i b TP B sade
LaAv LoAv
M1 S2 M1 §2
Center 5.180 0@ GHz Span 48 MHz Center 5.240 08 GHz Span 48 MHz
#Res BN 430 kHz sUBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BN 430 kHz sUBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.66 7 Occupied Bandvidth Occ BH % Pwr  99.00 7
16.5539 MHz ® dB -20.00 dB 16.5928 MHz ® dB -20.00 dB
Transmit Freq Error  36.621 kHz Transmit Freq Error  33.267 kHz
% dB Bandwidth 13.444 MHz % dB Bandwidth 18.356 MHz
5220 MHz 5260 MHz
o Agilent R T o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
wPeak wPeak
Log . Log -
18 PR o s TP 18 ettt Lo
d&/ il X B/ i
£ x> ~
> s
7 " 7 0
f b . i\ :
ot g’ L LA AT SR ! ! i L TP
LaAv LoAv
M1 §2 M1 §2
Center 5.220 08 GHz Span 48 MHz Center 5.260 08 GHz Span 48 MHz
#Res BH 430 kHz sVBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz *VBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 % Occupied Bandwidth Occ BH % Pwr  99.60 %
16.5684 MHz ® dB -20.00 dB 16.5517 MHz ® dB -26.00 dB
Transmit Freq Error  -6.376 kHz Transmit Freq Error  29.155 kHz
% dB Bandwidth 13.462 MHz % dB Bandwidth 19.826 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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#Res BH 430 kHz WEBH 1.3 Mz
Occupied Bandwidth

16.5733 MHz

Transmit Freq Error 12970 kHz
% dB Bandwidth 19.799 MHz

Sweep 1,04 ms (1201 pts)

Occ BH % Pur 99.08 ¥
® dB  -26.00 dB
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 1la
5300 MHz 5500 MHz
o Agilent R T o Agilent R T
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
wPeak wPeak
Log i " Log
10 T S Vil L ML YRR X 18 it L Y
a8/ il i a8/ il if
-r[lr aal
| L N i
RPN Vil ki W et it b TPV Y e, Al | W™ Lt |
LaAv LoAv
Ml S2 Ml S2
Center 5.300 08 GHz Span 48 MHz Center 5.500 08 GHz Span 48 MHz
#Res BH 430 kHz *VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz *VBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.66 7 Occupied Bandvidth Occ BH % Pwr  99.00 7
16.5474 MHz x dB -26.00 dB 16.5780 MHz x dB -26.00 dB
Transmit Freq Error =37.501 kHz Transmit Freq Error =5.305 kHz
% dB Bandwidth 19.897 MHz % dB Bandwidth 19.755 MHz
5320 MHz
o Agilent R T
Ref 8 dBm #fAtten 10 dB
wPeak
Log s
18 s s A s
a8/ T i
=T ‘.-'J'J‘ ' I'I ) H’u"hv W TE
LgRv
Ml S2
Center 5.320 08 GHz Span 48 MHz

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 1la
5580 MHz 5745 MHz
- Agilent R T - Agilent R T
Ret 8 dBm #Atten 10 dB Ret 8 dBm #Atten 10 dB
#Peak #Peak
Log Log "
16 e U, L v 16 T e’ i s o Y
dB/ ¢ N dB/ Y
¥ i, "y
o i .
1 ] r
b, ¥ Ll
LoAv Lofw
M1 S2 M1 S2
Center 5.580 00 GHz Span 48 MHz Center 5.745 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1281 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1281 pts)
Occupied Bandwidth Occ B % Pur 99087 | Occupied Bandwidth Oce BH 7 Pur  99.00 7
16.6122 MHz x d§ 2600 d& 16.5565 MH=z x dB 600 &
Transmit Freq Error  -7.564 kHz Transmit Freq Error  -4.369 kHz
® dB Bandwidth 19,661 MHz »x dB Bandwidth 14,706 MHz
5700 MHz 5785 MHz
i Agilent R T i Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak |
L L
Log O IV S Lao Iy IO B e S
dB/ J dB/
5 “\e .. b
¥ | "‘
f |
T LY L LA T l‘f‘ LTI
™ e e s | b Prgocn VW T e Whea
LgAv LafAv
M1l S2 M1 S2
Center 5.700 08 GHz Span 48 HHz Center 5.785 08 GHz Span 48 HHz
#Res BH 430 kHz #VBH 1.3 MHz Sveep 1.84 ms (1201 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH 7% Pwr  99.06 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
16.6154 MH=z ® dB -26.00 dB 16.6070 MH=z ®x dB  -6.00 dB
Transmit Freq Error  -9.936 kHz Transmit Freq Error 318791 Hz
® dB Bandwidth 19,737 MHz ® dB Bandwidth 15.745 MHz
5720 MHz 5825 MHz
= Agilent R T = Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log Log P
10 L A Mot i 19 e s’ shilsute ST
dB/ dB/ /
7
= LY = M
Fi 1] T,
i A |l J.‘J. -
il ol LT i L
LgAv LoAv
M1 s2 M1 s2
Center 5.720 08 GHz Span 48 MHz Center 5.825 08 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
16.5731 MHz x dB 2600 & 16.5853 MHz xd  -6.00
Transmit Freq Error  -3.496 kHz Transmit Freq Error  13.985 kHz
% dB Bandwidth 19.643 MHz % dB Bandwidth 15.763 MHz

UL Japan, Inc.
Ise EMC Lab.
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26 dB Emission Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11n-20
5260 MHz 5320 MHz
% Agilent R T - Agilent R T
Ref 8 dBm #Atten 18 dB Ref 8 dBm #Atten 18 dB
#Peak #Peak
Log T | Log
18 - Bgaics L4 . 16 Al
dB/ 7 i = dB/ F e
37 e > L
Lafv : . Lafv
M1 §2 M1 S2
Center 5.260 08 GHz Span 48 MHz Center 5.320 08 GHz Span 48 MHz
#Res BH 200 kHz #UBH 620 kHz Sweep 1.84 ms (1201 pts) #Res BH 200 kHz #UBH 568 kHz Sweep 1.64 ms (1201 prs)
Occupied Bandvidth Occ BH % Pur  99.60 % Occupied Bandvidth Occ BH % Pur  99.00 %
17.4792 WHz X d8 2500 06 17.5322 MHz X d8 2500 06
Transmit Freq Error  -1.128 kHz Transmit Freq Error  -3.829 kHz
% dB Bandwidth 19.725 MHz % dB Bandwidth 19.809 MHz
5300 MHz
o Agilent R T
Ref @ dBm #Atten 10 dB
wPeak |
Log |
16 N
B/ i R
> A ~
Lafv
Ml S2
Center 5.300 09 GHz Span 49 MHz
»Res BH 200 kHz »UBH 620 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandvwidth Occ BH % Pur  99.00 7
17.5080 MHz x dB -26.00 4B
Transmit Freq Error  -1.863 kHz
% dB Bandwidth 19.676 MHz

UL Japan, Inc.
Ise EMC Lab.
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26 dB Emission Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11n-20
5500 MHz 5700 MHz
- Agilent R T - Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log Log
18 — - 19 :
B/ = dB/ bl il
>/ : \ € T e
Lafiv : Lafiv S
M1l §2 M1l S2
Center 5.500 08 GHz Span 48 HHz Center 5.700 08 GHz Span 48 HHz
#Res BH 208 kHz sUYBH 560 kHz Sveep 1.84 ms (1201 pts) #Res BH 208 kHz sUYBH 560 kHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
17.4731 MH=z ® dB -26.00 dB 17.5380 MH=z ® dB -26.00 dB
Transmit Freq Error  11.358 kHz Transmit Freq Error  6.356 kHz
% dB Bandwidth 19.711 MHz % dB Bandwidth 19,699 MHz
5580 MHz 5720 MHz
o Agilent R T o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
*Peak *Peak
Log Log
10 | 19 I RPN A
B/ bl B/ g R
37 € Y. =
Ty M vave s .“\J'-‘J"‘.-_— T
LoAv LoAv
M1 S2 M1 S2
Center 5.580 08 GHz Span 48 MHz Center 5.720 08 GHz Span 48 MHz
#Res BH 200 kHz sUEH 560 kHz Sweep 1.04 ms (1201 pts) #Res BH 200 kHz sUEH 560 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 % Occupied Bandwidth Occ BH % Pwr  99.60 %
1? 4895 HHZ % dB -26.00 dB 1? 4792 HHZ % dB -26.00 dB
Transmit Freq Error  -1.099 kHz Transmit Freq Error  4.196 kHz
% dB Bandwidth 19.794 MHz % dB Bandwidth 19.663 MHz

UL Japan, Inc.
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11n-20
5180 MHz 5240 MHz
- Agilent R T - Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log Log
16 gt s A b | bt o 16 - B kit i Y
dB/ / dB/ [
>,/ e 3 e
F i il ‘\_
= i A tﬁ"* " o il T Wy "
LgAv [
M1l §2 M1l S2
Center 5.180 08 GHz Span 48 HHz Center 5.248 08 GHz Span 48 HHz
#Res BH 430 kHz #VBH 1.3 MHz Sveep 1.84 ms (1201 pts) #Res BH 430 kHz #VBH 1.3 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BN % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
17.7074 MH=z ®x dB -20.00 dB 17.6681 MH=z ® dB -20.00 dB
Transmit Freq Error  1.541 kHz Transmit Freq Error  40.652 kHz
% dB Bandwidth 19,205 MHz % dB Bandwidth 19.267 MHz
5220 MHz 5260 MHz
o Agilent R T o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
*Peak wPeak
Log ) Log
10 IR e sl o i) PR o P
dB/ ?-. ' dB/ 9’ !
>, 4, € ) %
1 L ] .‘J
| Lk . R st ™ o Y
LaAv LgAv
M1 S2 M1 S2
Center 5.220 89 GHz Span 4@ MHz Center 5.260 89 GHz Span 48 MHz
#Res BH 430 kHz VBH 1.3 MHz Sweep 1.04 ms (1201 pts) "Res BH 430 kHz WEBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % PWr  99.00 % Occupied Bandvidth Occ BH % PWr 99,00 7
17.6504 MHz x dB -20.60 dB 17.6659 MHz x dB -26.00 dB
Transmit Freq Error  -5.937 kHz Transmit Freq Error  24.815 kHz
% dB Bandwidth 19.156 MHz % dB Bandwidth 20.219 MHz
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11n-20
5300 MHz 5500 MHz
= Agilent R = Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log T ‘ - I Log
16 iAo Lo b 16 T T | L
B/ 7 AY B/ 7 A
/ h
->,"‘ « > e
f 4| \.I I‘.J.
e i \\l"-
LgAv [
M1l §2 M1l §2
Center 5.300 08 GHz Span 48 HHz Center 5.500 08 GHz Span 48 HHz
#Res BH 430 kHz #VBH 1.3 MHz Sveep 1.84 ms (1201 pts) #Res BH 430 kHz #VBH 1.3 MHz Sveep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
17.6891 MH=z ® dB -26.00 dB 17.6999 MH=z ® dB -26.00 dB
Transmit Freq Error  2.145 kHz Transmit Freq Error  -6.574 kHz
% dB Bandwidth 20,264 MHz % dB Bandwidth 20.478 MHz
5320 MHz
o Agilent R
Ref 8 dBm #Atten 10 dB
*Peak
Leg Ay
a8/ | A
fosaan . .
LgRy
M1 S2
Center 5.320 08 GHz Span 48 MHz
#Res BN 430 kHz *VBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7
1? 6908 HHZ ® dB -26.00 dB
Transmit Freq Error  -14.010 kHz
% dB Bandwidth 20.309 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11n-20
5580 MHz 5745 MHz
- Agilent R - Agilent R T
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
#Peak #Peak
Log - . Log
16 jarrer Nt | iy o dp 1@ P R s - i gy
dB/ b4 A dB/ 7 b
k! bl — Lo
.- \n i e nud AT T
LgAv [
M1l §2 M1l §2
Center 5.580 08 GHz Span 48 HHz Center 5.745 08 GHz Span 48 HHz
#Res BH 430 kHz #VBH 1.3 MHz Sveep 1.84 ms (1201 pts) #Res BH 430 kHz #VBH 1.3 MHz Sveep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
17.6549 MH=z ® dB -26.00 dB 17.7031 MH=z ®x dB  -6.00 dB
Transmit Freq Error  -7.310 kHz Transmit Freq Error 22196 kHz
% dB Bandwidth 20,287 MHz % dB Bandwidth 17,076 MHz
5700 MHz 5785 MHz
o Agilent R o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
*Peak *Peak
Log Log -
10 O L amanate ) Y, T 19 i N AL A M e
8/ / A dB/ § A
.F {
A . T = : Wi
s w3 N o b i EPININ, A
LaAv LoAv
M1 S2 M1 S2
Center 5.700 08 GHz Span 48 MHz Center 5.785 08 GHz Span 48 MHz
#Res BH 430 kHz *VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz SVBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 % Occupied Bandwidth Occ BH % Pwr  99.60 %
17.6135 MHz x g -26.00 45 17.6686 MHz x g -6.00 45
Transmit Freq Error  §.952 kHz Transmit Freq Error  13.090 kHz
% dB Bandwidth 20.174 MHz % dB Bandwidth 17.269 MHz
5720 MHz 5825 MHz
- Agilent R - Agilent R T
Ref 8 dBm +Atten 10 dB Ref 8 dBm +Atten 10 dB
#Peak *Peak
Log N Log . -
10 ° gt Py, Ll in B e aia e
B/ B/ 7 .
f A Y
7 ) M
—— o - A . :
iy il e PEI o Ay
Lgfiv LgAy
M1 52 M1 52
Center 5.728 00 GHz Span 46 MHz Center 5.825 00 GHz Span 48 MHz
#Res BH 430 kHz sUBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz sUBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pwr  99.00 ¥ Occupied Bandvidth Occ BH % Pwr  99.00 ¥
17.7345 Mz % dB 2600 8 17.6707 Mz ndB  -600 8
Transmit Freq Error 15439 kHz Transmit Freq Error  -3.338 kHz
% dB Bandwidth 20.181 MHz % dB Bandwidth 16.953 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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26 dB Emission Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11n-40
5270MHz 5550 MHz
- Agilent R T - Agilent R T
Ret 8 dBm #Atten 10 dB Ret 8 dBm #Atten 10 dB
#Peak #Peak
Log Log
>/ W< 3] e
l ‘.' . 7 5
TTOP W Wi o i Lt A" el b,
LoAv Lofw
M1 S2 M1 S2
Center 5.278 08 GHz Span 88 MHz Center 5.550 00 GHz Span 88 MHz
#Res BH 390 kHz #VBH 1.2 MHz Sweep 1.04 ms (1281 pts) #Res BH 390 kHz #VBH 1.2 MHz Sweep 1.04 ms (1281 pts)
Occupied Bandwidth Occ B % Pur 99087 | Occupied Bandwidth Occ BH 7 Pur  99.00 7
35.8518 MHz % dB -26.00 dB 35.9020 MHz % dB -26.00 dB
Transmit Freq Error  -4.264 kHz Transmit Freq Error 26,381 kHz
®x dB Bandwidth 39,478 MHz » dB Bandwidth 39,518 MHz
5310MHz 5670 MHz
i Agilent R T i Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log Log
18 » 18
B/ P i B/ i R
=Y G 57 M€
o b -
e A '.\J'}' ) .I“']" I Al g o 3l ol """P i el
LgAv [
M1l S2 M1l S2
Center 5.3180 08 GHz Span 88 HHz Center 5.678 08 GHz Span 88 HHz
#Res BH 398 kHz #VBH 1.2 MHz Sveep 1.84 ms (1201 pts) #Res BH 398 kHz #VBH 1.2 MHz Sveep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH 7% Pwr  99.06 7 Occupied Bandwidth Occ BH % Pwr  99.00 %
35.8881 MH=z ® dB -26.00 dB 35.8320 MH=z ® dB -26.00 dB
Transmit Freq Error  3.379 kHz Transmit Freq Error  -15.060 kHz
® dB Bandwidth 39,391 MHz ® dB Bandwidth 39.575 MHz
5510MHz 5710 MHz
= Agilent R T = Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log Log
18 18 L
B/ L% — e B/ .Q.,.,. —— o — . 3
>7 e 37 e
||.~ I“‘l % ! lj'
ik AN T Ak MAA A L
e g :
LgAv LaAv
M1 s2 M1 s2
Center 5.510 08 GHz Span 88 MHz Center 5.710 08 GHz Span 88 MHz
#Res BN 390 kHz #VBH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 390 kHz #VBH 1.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 7
35.9017 MHz X d8 2500 6 35,8414 MHz X d8 2500 6
Transmit Freq Error  -21.892 kHz Transmit Freq Error  1.375 kHz
% dB Bandwidth 39.278 MHz % dB Bandwidth 39.455 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11n-40
5190 MHz 5270 MHz
- Agilent R T - Agilent R T
Ret 8 dBm #Atten 10 dB Ret 8 dBm #Atten 10 dB
#Peak #Peak
Log Log
16 g b e, - 10 " BT it Mo s e & T Y
dB/ ! 3 dB/ b 4
-)." .- M ;l l\
7 " 7 \
il ¥ Ll W,
e S "*{“M‘ bk, T ";1-—‘1_‘"-! A sy
LoAv Lofw
M1 S2 M1 S2
Center 5.198 08 GHz Span 88 MHz Center 5.270 00 GHz Span 88 MHz
#Res BH 820 kHz #VBH 2.4 MHz Sweep 1.04 ms (1281 pts) #Res BH 820 kHz #VBH 2.4 MHz Sweep 1.04 ms (1281 pts)
Occupied Bandwidth Occ B % Pur 99087 | Occupied Bandwidth Occ BH 7 Pur  99.00 7
35.9213 MHz %® dB -20.00 dB 35.9587 MHz % dB -26.00 dB
Transmit Freq Error  -54.876 kHz Transmit Freq Error  -308.919 kHz
® dB Bandwidth 38,659 MHz »x dB Bandwidth 39,966 MHz
5230 MHz 5310 MHz
i Agilent R T i Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak I #Peak
Log - | Log N
10 PR D P . . 10 I TR PR PO N
dB/ dB/ !
>, | f \
rd x +7 e
17 ¥l i i
iy T ' 'k“‘-'h Mgl T il ‘4‘“--"“ Peahlthns
LgAv [
M1 S2 M1l S2
Center 5.230 08 GHz Span 88 HHz Center 5.318 08 GHz Span 88 HHz
#Res BH 820 kHz #VBH 2.4 MHz Sveep 1.84 ms (1201 pts) #Res BH 820 kHz #VBH 2.4 MHz Sveep 1.84 ms (1201 pts)
Occupied Bandvidth Occ BH 7% Pwr  99.00 7 Occupied Bandwidth Occ BH % Pwr  99.00 %
35.9847 MH=z ® dB -20.00 dB 35.9364 MH=z ® dB -26.00 dB
Transmit Freq Error  17.544 kHz Transmit Freq Error  -19.969 kHz
® dB Bandwidth 38.591 MHz ® dB Bandwidth 4,556 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile

1 +81 596 24 8124
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11n-40
5510 MHz 5710 MHz
- Agilent R T - Agilent R T
Ret 8 dBm #Atten 10 dB Ret 8 dBm #Atten 10 dB
#Peak #Peak
Log Log
10 &l T ] Mo ey o 16 P P A i o D Y
dB/ / \ dB/ / Y
.“ 1, i .\
1Y b s | AT
N ik T T el U LR L0 T
LoAv Lofw
M1 S2 M1 S2
Center 5.510 08 GHz Span 88 MHz Center 5.710 08 GHz Span 88 MHz
#Res BH 820 kHz #VBH 2.4 MHz Sweep 1.04 ms (1281 pts) #Res BH 820 kHz #VBH 2.4 MHz Sweep 1.04 ms (1281 pts)
Occupied Bandwidth Occ B % Pur 99087 | Occupied Bandwidth Occ BH 7 Pur  99.00 7
35.9712 MH=z % dB -26.00 dB 36.0165 MH=z % dB -26.00 dB
Transmit Freq Error  -9.955 kHz Transmit Freq Error  -18.168 kHz
® dB Bandwidth 40,265 MHz » dB Bandwidth 40,144 MHz
5550 MHz 5755 MHz
i Agilent R T i Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log Log ” .
16 PR e Wen, | Wttt i " 16 B T Ak Pkt (P i &
dB/ / A dB/ f il
> e £ LN
£ " / '\u
Wt Wo 7 4
ML *"*"J‘{L*J" a2 R T e i N o A
LgAv LafAv
M1 S2 M1 S2
Center 5.550 08 GHz Span 88 HHz Center 5.755 08 GHz Span 88 HHz
#Res BH 820 kHz #VBH 2.4 MHz Sveep 1.84 ms (1201 pts) #Res BH 820 kHz #VBH 2.4 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandvidth Occ BH 7% Pwr  99.00 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
35.9636 MHz ® dB -26.00 dB 35.9950 MH=z ®x dB  -6.00 dB
Transmit Freq Error  8.602 kHz Transmit Freq Error  -9.605 kHz
® dB Bandwidth 40,362 MHz ® dB Bandwidth 32638 MHz
5670 MHz 5795 MHz
= Agilent R T = Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak |
Log Log |
T R U EEETEN VT N 10 TN I EE e .
dB/ i 3 dB/ N
i i
7 5 7 T
¥ \ §
I h f ¥,
4 - s PN Lot L .JI.'I
g MR AL T, bt AT S T
LgAv LaAv
M1 s2 M1 s2
Center 5.678 08 GHz Span 88 MHz Center 5.795 0@ GHz Span 88 MHz
#Res BH 820 kHz #VBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 820 kHz #VEH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 7
36.0822 MHz x dB 2600 & 35.9841 MHz xd -6.00
Transmit Freq Error  -23.245 kHz Transmit Freq Error 34004 kHz
% dB Bandwidth 40,373 MHz % dB Bandwidth 35.366 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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26 dB Emission Bandwidth and 99 % Occupied Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/53 RH
Engineer Hiroyuki Furutaka
Mode Tx
11ac-20
Tested 26 dB Emission | 99 % Occupied Limit
Frequency Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHZz]
5180 - 17.660 -
5220 - 17.626 -
5240 - 17.634 -
5260 19.694 17.663 -
5300 19.600 17.663 -
5320 19.671 17.703 -
5500 19.597 17.678 -
5580 19.722 17.698 -
5700 19.681 17.669 -
5720 19.788 17.700 -
5745 - 17.631 -
5785 - 17.718 -
5825 - 17.672 -
11ac-40
Tested 26 dB Emission | 99 % Occupied Limit
Frequency Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHZz]
5190 - 35.930 -
5230 - 35.936 -
5270 39.415 35914 -
5310 39.192 35.978 -
5510 39.870 35.955 -
5550 39.708 35916 -
5670 39.669 36.005 -
5710 39.672 35.947 -
5755 - 35.935 -
5795 - 35.937 -
11ac-80
Tested 26 dB Emission | 99 % Occupied Limit
Frequency Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
5210 - 75.344 -
5290 80.755 75.491 -
5530 80.495 75.478 -
5610 80.945 75.490 -
5690 80.906 75.461 -
5775 - 75.480 -

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile

1 +81 596 24 8124
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26 dB Emission Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11ac-20
5260 MHz 5320 MHz
- Agilent R T = Agilent R T
Ref @ dBm #Atten 160 dB Ref 8 dBm #Atten 10 dB
sPeak #Peak
Log Log
ég/ bi = ]ég/ o T
37 e £y e
L 4
Lofv Lafiv -
M1 52| M1l S2
Center 5.260 08 GHz Span 48 HHz Center 5.320 08 GHz Span 48 HHz
#Res BW 208 kHz #UBH 620 kHz Sveep 1.84 ms (1201 pts) #Res BH 208 kHz sUYBH 620 kHz Sweep 1.84 ms (1201 pts)
Occupied Bandvidth Occ BH % Pwr  99.00 % Occupied Bandvidth Occ BH % Pwr  99.00 %
17.5190 MH=z *x dB -26.00 dB 17.5263 MH=z ® dB -26.00 dB
Transmit Freq Error  6.521 kHz Transmit Freq Error  -15.707 kHz
% dB Banduidth 19,694 MHz % dB Bandwidth 19671 MHz
5300 MHz
v Agilent R T
Ref 8 dBm #Atten 10 dB
*Peak |
Log |
:.ig{ ] SRS tarer ety
> e
T,
LgRv
M1 S2
Center 5.300 08 GHz Span 48 MHz
#*Res BH 200 kHz sUEH 620 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7
1? 4752 HHZ % dB -26.00 dB
Transmit Freq Error  -8.656 kHz
% dB Bandwidth 19.600 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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26 dB Emission Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11ac-20
5500 MHz 5700 MHz
- Agilent R - Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
#Peak #Peak
Log Log
18 S 18 =
B/ F B/ bdd TR
=i R €
Lafiv —— Lafiv
M1l §2 M1l S2
Center 5.500 08 GHz Span 48 HHz Center 5.700 08 GHz Span 48 HHz
#Res BH 208 kHz sUYBH 560 kHz Sveep 1.84 ms (1201 pts) #Res BH 208 kHz sUYBH 560 kHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
17.5040 MH=z ® dB -26.00 dB 17.5069 MH=z ® dB -26.00 dB
Transmit Freq Error  -7.400 kHz Transmit Freq Error  -15.793 kHz
% dB Bandwidth 19.597 MHz % dB Bandwidth 19,681 MHz
5580 MHz 5720 MHz
o Agilent R o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
*Peak *Peak
Log Log
10 N RPN DS 10 I N
&/ FTT &8/ bl
EX 57 €
- e : g ey 2 e o F &
LoAv LoAv
M1 S2 M1 S2
Center 5.580 08 GHz Span 48 MHz Center 5.720 08 GHz Span 48 MHz
#Res BH 200 kHz sUEH 560 kHz Sweep 1.04 ms (1201 pts) #Res BH 200 kHz sUEH 620 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 % Occupied Bandwidth Occ BH % Pwr  99.60 %
1? 4768 HHZ % dB -26.00 dB 1? 5@4? HHZ % dB -26.00 dB
Transmit Freq Error 24184 kHz Transmit Freq Error  -6.151 kHz
% dB Bandwidth 19.722 MHz % dB Bandwidth 19.788 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11ac-20
5180 MHz 5240 MHz
3 Agilent R T - Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
sPeak | *Peak T |
Log | Log ]
10 ! —" tetbion | 19 B VRIS BN P T
i/ 4 * d&/ - A
T e =/ T«
[ \ ¥ ] ".
7 I" = L. N
P P | L | Lo or Mo by o]
LgAv LoAv
M1 $2] M1 §2
Center 5.180 09 GHz Span 48 MHz Center 5.248 00 GHz Span 48 MHz
sRes BH 430 kiz sUBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz *VBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7 Occupied Bandwidth Occ BH % Pwr  99.60 %
17.6604 MHz xd 2u0 B 17.6341 HHz & 200 &
Transmit Freq Error  4.208 kHz Transmit Freq Error  -9.752 kHz
¥ dB Bandwidth 19.853 MHz % dB Bandwidth 19.268 MHz
5220 MHz 5260 MHz
= Agilent R T i Agilent R T
Ref 8 dBm +Arten 10 dB Ref B dBm *Atten 18 dB
*Peak sPeak
Log B Log
10 ittt e s ater LSO PR 10 T s ot -
a8/ | b dB/ \
> e N
x X F i._
\r JI ‘.I
B e ha” ! WA I Py \ i b
LgAv LgAv
M1 s2 Ml 52|
Center 5.220 0@ GHz Span 48 MHz Center 5.26@ 09 GHz Span 48 MHz
#Res BH 430 kHz sUBH 1.3 MHz Sweep 1.04 ms (1201 pts) sRes BH 430 kHz sUBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pwr  99.60 ¥ Occupied Bandwidth Occ BN % Pwr  99.60 %
17.6260 MHz ¥ dB -20.00 dB 17.6634 MHz x dB -26.60 dB
Transmit Freq Error  -16.251 kHz Transmit Freq Error  8.980 kHz
% dB Bandwidth 19.185 MHz % dB Banduidth 20.286 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11ac-20
5300 MHz 5500 MHz
o Agilent R T o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
*Peak *Peak
Log e Log
19 R T [aaar . 19 | I et
8/ 2 ™~ 8/ v X
¥ “ =) e
‘..1' A - ]
A ey iyl -
| RN . X ikt BRI I Sl B
LaAv LoAv
M1 S2 M1 S2
Center 5.300 08 GHz Span 48 MHz Center 5.500 08 GHz Span 48 MHz
Res BH 430 kHz SVBH 1.3 MHz Sweep 1.04 ms (1201 pts) *Res BH 430 kHz SVBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 % Occupied Bandwidth Occ BH % Pwr  99.60 %
1? 663@ HHZ % dB -26.00 dB 1? 67?6 HHZ % dB -26.00 dB
Transmit Freq Error  -18.402 kHz Transmit Freq Error  1.000 kHz
% dB Bandwidth 20.389 MHz % dB Bandwidth 20.152 MHz
5320 MHz
= Agilent R T
Ref 8 dBm #Atten 10 dB
#Peak
Log
10 d = <
dB/ FA "
(N
) -
LgAv
Ml S2
Center 5.320 00 GHz Span 48 MHz
#Res BN 430 kHz sUBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pr  99.00 ¥
17.7032 MHz *x dB -26.00 dB
Transmit Freq Error 18676 kHz
% dB Bandwidth 20.228 MHz

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11ac-20
5580 MHz 5745 MHz
- Agilent R T - Agilent R T
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
#Peak #Peak
Log . - Log e
10 e - e il 10 T et fntin o AR o
B/ )4 - B/ 7 )
7 5, ' &
\ . \
) X
b/ b, ; _J‘ L
) o o 77 AT
LgAv [
M1l §2 M1l §2
Center 5.580 08 GHz Span 48 HHz Center 5.745 08 GHz Span 48 HHz
#Res BH 430 kHz #VBH 1.3 MHz Sveep 1.84 ms (1201 pts) #Res BH 430 kHz #VBH 1.3 MHz Sveep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
17.6977 MH=z ® dB -26.00 dB 17.6311 MH=z ®x dB  -6.00 dB
Transmit Freq Error 12,366 kHz Transmit Freq Error  -18.324 kHz
% dB Bandwidth 20,298 MHz % dB Bandwidth 17.125 MHz
5700 MHz 5785 MHz
o Agilent R T o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
*Peak *Peak
Log [ Log -
19 A T 19 i
d&/ 4 % d&/ >t
7 . r -
7 Y x
e /7 LAY ST |ttt il W
LaAv LoAv
M1 S2 M1 S2
Center 5.700 08 GHz Span 48 MHz Center 5.785 08 GHz Span 48 MHz
#Res BH 430 kHz *VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz SVBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 % Occupied Bandwidth Occ BH % Pwr  99.60 %
17.6688 HHz & 2000 & 17.7176 MHz x® -0 &8
Transmit Freq Error  9.693 kHz Transmit Freq Error 24,950 kHz
% dB Bandwidth 20.192 MHz % dB Bandwidth 17.174 MHz
5720 MHz 5825 MHz
- Agilent R T - Agilent R T
Ref 8 dBm +Atten 10 dB Ref 8 dBm +Atten 10 dB
#Peak *Peak
Log . Log .
18 B i St T TI PY 10 o AN o, o
B/ 7 \ dB/ / A
T i L
J R W
- 5 YTy o ol "l Vb L
Lgfiv LgAy
M1 52 M1 52
Center 5.728 00 GHz Span 46 MHz Center 5.825 00 GHz Span 48 MHz
#Res BH 430 kHz sUBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz sUBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pwr  99.00 ¥ Occupied Bandvidth Occ BH % Pwr  99.00 ¥
17.6997 MHz x dB 2660 d& 17.6717 MHz x dB 600 &8
Transmit Freq Error  21.472 kHz Transmit Freq Error  11.705 kHz
% dB Bandwidth 208.291 MHz % dB Bandwidth 17.258 MHz

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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26 dB Emission Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11ac-40
5270MHz 5550 MHz
- Agilent R T - Agilent R T
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
#Peak #Peak
Log Log
-)Ulr e > .'I
ol paelllnd A ““j-‘-"u-w LAY o) ‘.ﬁn'” M Al
: e .
LgAv [
M1l S2 M1l §2
Center 5.278 08 GHz Span 88 MHz Center 5.550 08 GHz Span 88 MHz
#Res BH 398 kHz #VBH 1.2 MHz Sweep 1.84 ms (1201 pts) #Res BH 398 kHz #VBH 1.2 MHz Sveep 1.84 ms (1201 pts)
Occupied Bandvidth Occ BH % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
35.8765 MH=z ® dB -26.00 dB 35.8705 MH=z ® dB -26.00 dB
Transmit Freq Error  -29.200 kHz Transmit Freq Error  27.560 kHz
% dB Bandwidth 39.415 MHz % dB Bandwidth 39.708 MHz
5310MHz 5670 MHz
o Agilent R T o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
*Peak ‘ *Peak
Log Log
10 e L 1 P
&/ ro ] &/ o i B
{ I f
37 € 3 e
i Vi A I
bl MK \__}EJ\&_.%.H'\_\..‘M, "f"‘f!u"‘-_fal».v'.a,u.,,.
LoAv LoAv
M1 S2 M1 S2
Center 5318 00 GHz Span 80 MHz Center 5.678 08 GHz Span 88 MHz
#Res BH 390 kHz SVBH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 390 kHz SVBH 1.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 % Occupied Bandwidth Occ BH % Pwr  99.60 %
35.8411 MHz x dB  -26.00 dB 35.9786 MHz x dB  -26.00 dB
Transmit Freq Error  -5.548 kHz Transmit Freq Error 24,596 kHz
% dB Bandwidth 39.192 MHz % dB Bandwidth 39.669 MHz
5510MHz 5710 MHz
- Agilent R T - Agilent R T
Ref 8 dBm +Atten 10 dB Ref 8 dBm +Atten 10 dB
#Peak I #Peak
Log I Log
le 13 Ao o, A le FTaT S | e
4B/ |° a—— P ,-9 dB/ r° pr '?
Y. |« 57 e
Y Y :
it oI i i
. bl Y b il ahdra T AU A b
e f
LgAv LgAv
M1 52 M1 52
Center 5.518 08 GHz Span &6 MHz Center 5.710 09 GHz Span &6 MHz
#Res BH 390 kHz sUBH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 390 kHz sUBH 1.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pwr  99.00 ¥ Occupied Bandvidth Occ BH % Pwr  99.00 %
35.9237 MHz *x dB -26.00 dB 35.9166 MHz *x dB -26.00 dB
Transmit Freq Error  -22.536 kHz Transmit Freq Error  14.745 kHz
% dB Bandwidth 39.878 MHz % dB Bandwidth 39.672 MHz

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11ac-40
5190 MHz 5270 MHz
- Agilent R - Agilent R T
Ref @ dBm #Atten 18 dB Ref @ dBm #Atten 18 dB
#Peak #Peak
Log g L_ — Lo e e
B/ dB/ ! A
-);J = ke
i i imm
T """IIJIL'W r “""ulﬁ’llf,> [T Sl T A 4 i“*"d.'i‘-t\i PRI
LgAv [
Ml S2 Ml S2
Center 5.190 08 GHz Span 88 MHz Center 5.278 08 GHz Span 88 MHz

#Res BH 820 kHz #VBH 2.4 MHz Sveep 1.84 ms (1201 pts) #Res BH 820 kHz #VBEH 2.4 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BN % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
35.9296 MH=z ®x dB -20.00 dB 35.9135 MH=z ® dB -26.00 dB
Transmit Freq Error  -59.714 kHz Transmit Freq Error  -25.893 kHz
% dB Bandwidth 38,663 MHz % dB Bandwidth 40,232 MHz
5230 MHz 5310 MHz
o Agilent R o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
*Peak | *Peak |
Log = Log —
b RS PSS STy [ 1 RN PRI SRS vt R Y
dB/ / dB/ /
N ¥ 3
{ |
.-" Yy
m il KT
n.hﬂ" L WL L
FIETIL e LT T L ANAA AT E L ARA,
LoAv LoAv
M1 52 M1 52
Center 5.230 99 GHz Span 89 MHz Center 5.310 89 GHz Span 89 MHz
#Res BH 820 kHz SVBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 820 kHz SVBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 % Occupied Bandwidth Occ BH % Pwr  99.60 %
35.9361 MHz x dB -20.00 dB 35.9779 MHz x dB -26.00 dB
Transmit Freq Error  -25.111 kHz Transmit Freq Error  14.875 kHz
% dB Bandwidth 38.787 MHz % dB Bandwidth 40.377 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11ac-40
5510 MHz 5710 MHz
- Agilent R T - Agilent R T
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
#Peak #Peak
Log Log B
18 P R Y Fal L% TIPS 16 P it i "
dB/ \ dB/ - \
I 'y ;"
Y (" 7 T
¥ 'l | gt llj n ;
L ,L-.W‘ h H'Mﬂi-.;.‘.‘._ e R e AT T Sl
LgAv [
M1l §2 M1l §2
Center 5.518 08 GHz Span 88 MHz Center 5.718 08 GHz Span 88 MHz
#Res BH 820 kHz #VBH 2.4 MHz Sveep 1.84 ms (1201 pts) #Res BH 820 kHz #VBH 2.4 MHz Sveep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 7 Occupied Bandvidth Occ BH % Pwr  99.00 %
35.9546 MH=z ® dB -26.00 dB 35.9472 MH=z ® dB -26.00 dB
Transmit Freq Error  14.535 kHz Transmit Freq Error  14.797 kHz
% dB Bandwidth 40,499 MHz % dB Bandwidth 48.121 MHz
5550 MHz 5755 MHz
o Agilent R T o Agilent R T
Ref 8 dBm #Atten 10 dB Ref 8 dBm #Atten 10 dB
*Peak *Peak |
Log : Log [
18 P i [V P Y TSV PN 10 PO p—— Aron | e e R
dB/ / \ dB/ \
A :
| Y [T IR l"l‘ ulli
TR I R RN e N LA WL Y
LoAv LoAv
M1 S2 M1 S2
Center 5.5508 00 GHz Span 80 MHz Center 5.755 08 GHz Span 88 MHz
#Res BH 820 kHz SVBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 820 kHz SVBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.60 % Occupied Bandwidth Occ BH % Pwr  99.60 %
35.9160 MHz x B -26.00 4B 35.9348 MHz x g -6.00 45
Transmit Freq Error 16,337 kHz Transmit Freq Error  -10.855 kHz
% dB Bandwidth 40.166 MHz % dB Bandwidth 34.997 MHz
5670 MHz 5795 MHz
- Agilent R T - Agilent R T
Ref 8 dBm +Atten 10 dB Ref 8 dBm +Atten 10 dB
*Peak #Peak
Log Log
0 R N U v o 0 [T ATV D s sy P
dB/ 4 \ a8/ i \
ot \ !
1] 7
.P'. 1 1 .. i
! AL L KT | ) Walh iy
an L AmEEY VP e g
Lgfv LgAy
M1 52 M1 52
Center 5.678 08 GHz Span &6 MHz Center 5.795 00 GHz Span &6 MHz
#Res BH 820 kHz sUBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 820 kHz sUBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pwr  99.00 ¥ Occupied Bandvidth Occ BH % Pwr  99.00 %
36.0651 MHz x dB 2660 d& 35.9374 MHz x dB 600 &8
Transmit Freq Error  17.111 kHz Transmit Freq Error  34.298 kHz
% dB Bandwidth 48.216 MHz % dB Bandwidth 34.433 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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26 dB Emission Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11ac-80
5290MHz 5610 MHz
- Agilent R T - Agilent R T
Ref -18 dBm #Atten 160 dB Ref -18 dBm #Atten 18 dB
sPeak #Peak
Log Qe w""‘"’“l"“"'*"v“rha-v..7.,o Log 7T T e B G
10 \ 10 }
dB/ dB/ ] \
> Te N )€
o i i LATEY W T i ALY S
Lgfv LaAv
ML S ML $2
Center 5.290 08 GHz Span 168 MHz Center 5.618 00 GHz Span 160 MHz

»Res BH 820 kHz
Occupied Bandvwidth

Transmit Freq Error
®x dB Bandwidth

WWBH 2.4 MHz

75.4169 MHz

62.557 kHz
60,495 MHz

Sweep 1.04 ms (1261 prs)

Occ BH % Pur 99.09 7
% dB  -26.60 dB

"Res BH 820 kHz

Occupied Bandvwidth
75.2557 MHz

WWBH 2.4 MHz

56.811 kHz
80,906 MHz

Transmit Freq Error
®x dB Bandwidth

#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 820 kHz #VBH 2.4 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandvidth Occ BH 7% Pwr  99.06 7 Occupied Bandvidth Occ BH % Pur  99.00 %
75.2730 MH=z *x dB -26.00 dB 75.3171 MHz ® dB -26.00 dB
Transmit Freq Error  11.424 kHz Transmit Freq Error  -37.258 kHz
¥ dB Bandwidth £0.755 MHz # dB Bandwidth 80.945 MHz
5530MHz 5690 MHz
o Agilent R T o Agilent R T
Ref =19 dBm #Atten 10 dB Ref =19 dBm #Atten 10 dB
wPeak wPeak
Log Yy e o g Log Yo = =@
18 18
dB/ \ dB/
> = e x| e
..l I. 1
P P : "' \r.“"y_-"_‘.vh-':_f/'m‘ S Y L s ey
Lafv LaAv
Ml S2 Ml s2
Center 5.530 09 GHz Span 168 MHz Center 5.690 09 GHz Span 168 MHz

Sweep 1.04 ms (1261 ps)

Occ BH % Pur 99.09 7
% dB  -26.60 dB

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile

1 +81 596 24 8124
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99 % Occupied Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx 11ac-80
5210 MHz 5610 MHz
- Agilent R T - Agilent R T
Ref -16 dBm *Atten 18 dB Ref -18 dBm #Atten 10 dB
:Egak YN P S o P P I.fzak P PR FRor oy I
10 { \ 19 /
dB/ 2 < 4B/ { -
! \
. W -”' b
ey o ALY PR prrT—— T LI STp——
Lgfv LaAv
M1 52| M1 S2
Center 5.210 09 GHz Span 168 MHz Center 5.618 00 GHz Span 160 MHz
#Res BH 1.6 MHz #UBH 5 MHz Sweep 1.04 ms (1201 pts) #Res BH 1.6 MHz sYEH 5 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandvidth Occ BH 7% Pwr  99.00 7 Occupied Bandvidth Occ BH % Pur  99.00 %
75.3437 MH=z ® dB -20.00 dB 75.4895 MHz ® dB -26.00 dB
Transmit Freq Error  -46.664 kHz Transmit Freq Error  -38.096 kHz
¥ dB Bandwidth 808,023 MHz # dB Bandwidth 81.561 MHz
5290 MHz 5690 MHz
o Agilent R T o Agilent R T
Ref =19 dBm #Atten 10 dB Ref =19 dBm #Atten 10 dB
tPeak P PO R e N A ook P PR, o e S PP
10 18 )
dB/ S0 dB/ I |
| \ I \
I l'v
YT T LTy Y I e v T ey
Lafv LaAv
Ml S2 Ml s2
Center 5.299 00 GHz Span 168 MHz Center 5699 00 GHz Span 168 MHz
#Res BH 1.6 MHz sUBH 5 MHz Sweep 1.64 ms (1201 prs) #Res BH 1.6 MHz sUBH 5 MHz Sweep 1.64 ms (1201 prs)
Occupied Bandvwidth Occ BH % Pur  99.00 7 Occupied Bandvwidth Occ BH ¥ Pur  99.00 7
75.4908 MHz x B -26.40 dB 75.4614 Mz x b -2640 G
Transmit Freq Error  -84.540 kHz Transmit Freq Error  -26.306 kHz
®x dB Bandwidth 81,688 MHz ®x dB Bandwidth 81,748 MHz
5530 MHz 5775 MHz
= Agilent R T = Agilent R T
Rgf ;10 dBm *Atten 10 dB Rgf i dBm *Atten 10 dB
#FPeal N N #FPeal
Log L PORERTEN o kbt aluid seift Log ——
10 10 B il et s
4B/ I \ 4B/
TTTIIT T TN Wy v, Y,
T - S T
Lgfv Lafv
Ml $2 Ml $2
Center 5.530 08 GHz Span 160 MHz Center 5.775 00 GHz Span 160 MHz
#Res BH 1.6 MHz #UBH 5 MHz Sweep 1.84 ms (1201 pts) +Res BH 1.6 MHz #UBH 5 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr 9900 % Occupied Bandwidth Occ BH % Pwr 9900 %
75.4779 MHz % 8 -2600 4 75.4802 MHz xd8 600 6
Transmit Freq Error  -22.729 kHz Transmit Freq Error  97.574 kHz
% dB Bandwidth 81.827 MHz % dB Bandwidth 74,624 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Test place
Report No.
Date

Temperature / Humidity

Engineer
Mode

6 dB Bandwidth

Ise EMC Lab. No.11 Measurement Room
11469126H
October 6, 2016

23deg. C/53 RH

Hiroyuki Furutaka

October 7, 2016
24deg. C/ 51 RH
Hiroyuki Furutaka

Tx
11a
Tested 6 dB Limit
Frequency Bandwidth
[MHZz] [MHz] [kHz]
5745 15.131 > 500
5785 15.123 > 500
5825 15.436 > 500
11n-20
Tested 6dB Limit
Frequency Bandwidth
[MHz] [MHz] [kHz]
5745 15.129 > 500
5785 15.161 > 500
5825 15.021 > 500
11n-40
Tested 6 dB Limit
Frequency Bandwidth
[MHZz] [MHz] [kHz]
5755 35.131 > 500
5795 35.143 > 500
11ac-20
Tested 6dB Limit
Frequency Bandwidth
[MHZz] [MHZz] [kHz]
5745 15.141 > 500
5785 15.129 > 500
5825 15.156 > 500
11ac-40
Tested 6 dB Limit
Frequency Bandwidth
[MHZz] [MHz] [kHz]
5755 35.134 > 500
5795 35.122 > 500
11ac-80
Tested 6 dB Limit
Frequency Bandwidth
[MHz] [MHz] [kHz]
5775 75.210 > 500

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999

Facsimile

1 +81 596 24 8124
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6 dB Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx
1la
5745 MHz 5825 MHz
- Agilent R T - Agilent R T
Ref @ dBm #Atten 18 dB Ref @ dBm #Atten 10 dB
wPeak wPeak
Log Log
18 S MUY I 10 S NUFVINN SO S
B/ R Ao S - = B/ ST T
s l
T AR YA L Y AT yous PN Y " i
LgAv LgAv
M1 52 M1l s2
Center 5.745 0@ GHz Span 48 MHz Center 5.825 0@ GHz Span 48 MHz
#Res BH 100 kHz sUBH 300 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz sUBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BN Z Pwr  99.08 % Occupied Bandwidth Occ BN Z Pwr  99.00 %
16.3349 MHz xd8  -6.00 4B 16.2996 MHz xdB 660 de
Transmit Freq Error  1.514 kHz Transmit Freq Error  6.962 kHz
% dB Bandwidth 15.131 MHz % dB Bandwidth 15.436 MHz
5785 MHz
= Agilent R T
Ref @ dBm #Atten 10 dB
wPeak
Log
18 N i
ey E- Ty o =
— ? x b 4\ .
LgAv i
M1 52
Center 5.785 0 GHz Span 48 MHz
*Res BH 108 kHz sUBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BN Z Pur  99.08 %
16.2885 MHz xdB  -6.00 dE
Transmit Freq Error 4600 kHz
% dB Bandwidth 15.123 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
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6 dB Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx
11n-20
5745 MHz 5825 MHz
- Agilent R T - Agilent R T
Ref @ dBm #Atten 18 dB Ref @ dBm #Atten 10 dB
wPeak wPeak
Log Log J
ey e i T ey B g e e [ Tl LT
£ N
1 ATV
WY AT [RATTAN ey — - . _
LgAy [ = LgAv [
M1 52 M1l s2
Center 5.745 0@ GHz Span 48 MHz Center 5.825 0@ GHz Span 48 MHz
#Res BH 100 kHz sUBH 300 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz sUBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BN Z Pwr  99.08 % Occupied Bandwidth Occ BN Z Pwr  99.00 %
17.5144 MHz ndd 800 8 17.4826 MHz ndd -0 &8
Transmit Freq Error  -9.759 kHz Transmit Freq Error  -3.554 kHz
% dB Bandwidth 15.129 HHz % dB Bandwidth 15.621 HHz
5785 MHz
= Agilent R T
Ref @ dBm #Atten 10 dB
wPeak
Log
1 B N —
ey FSpTE T T
]
§ : e ) VN Ml
LaAv
M1 52
Center 5.785 0 GHz Span 48 MHz
*Res BH 108 kHz sUBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BN Z Pur  99.08 %
17.4740 MHz ndB 500 &8
Transmit Freq Error  -78.675 Hz
% dB Bandwidth 15.161 MHz

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124



Test report No.

1 11469126H-B

Page : 45 of 155
Issued date : December 5, 2016
FCCID 1 VPYLB1JS955
6 dB Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/53 RH
Engineer Hiroyuki Furutaka
Mode Tx
11n-40
5755 MHz 5795 MHz
- Agilent R T - Agilent R T
Ref @ dBm #Atten 18 dB Ref @ dBm #Atten 10 dB
wPeak wPeak
Log Log
18 | N — | 18 | S — |
dB/ | ey e B/ I | T e
o 4”f v T ; "t e
LgAv [ — +— : Lafv [—
M1 S2 M1 S2
Center 5.755 03 GHz Span &8 MHz Center 5.795 0@ GHz Span &8 MHz
*Res BH 100 kHz sUBH 300 kHz Sweep 7.68 ms (1201 pts) *Res BH 100 kHz sUBH 300 kHz Sweep 7.68 ms (1201 pts)
Occupied Bandvidth Oce BH 7% Pwr  99.08 7 Occupied Bandvidth Oce BH 7% Pwr  99.08 7
35.7214 MHz xdb  -6.00 dE 35.7918 MHz xdb  -6.00 dE
Transmit Freq Error 5567 kHz Transmit Freq Error 10566 kHz
% dB Bandwidth 35.131 MHz % dB Bandwidth 35.143 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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6 dB Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 6, 2016
Temperature / Humidity 23deg. C/ 53 RH
Engineer Hiroyuki Furutaka
Mode Tx
11ac-20
5745 MHz 5825 MHz
- Agilent R T - Agilent R T
Ref @ dBm #Atten 18 dB Ref @ dBm #Atten 10 dB
wPeak wPeak
Log J Log J
ég/ P e L e e A ég/ N O L NS e
1 Yihn A vir S
N T Vo iy e T
Lghv LgAv
M1 52 M1l s2
Center 5.745 0@ GHz Span 48 MHz Center 5.825 0@ GHz Span 48 MHz
#Res BH 100 kHz sUBH 300 kHz Sweep 3.84 ms (1201 pts) #Res BN 100 kHz sUBN 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BH % PWr  99.00 7 Occupied Bandwidth Occ BH 7 PWr  99.00 7
17.4875 MHz ndd 800 8 17.4743 MHz ndd -0 &8
Transmit Freq Error  -17.966 kHz Transmit Freq Error  -10.901 kHz
% dB Bandwidth 15.141 HHz % dB Bandwidth 15.156 MHz
5785 MHz
= Agilent R T
Ref @ dBm #Atten 10 dB
wPeak
Log ‘
18 WP i r
B/ [ i T N Y
Y, A | -
LaAv
M1 52
Center 5.785 0 GHz Span 48 MHz
*Res BH 108 kHz sUBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BN Z Pur  99.08 %
17.4907 MHz xdB  -6.00 dE
Transmit Freq Error  -28.560 kHz
% dB Bandwidth 15.129 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
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6 dB Bandwidth
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 7, 2016
Temperature / Humidity 24deg. C/51 RH
Engineer Hiroyuki Furutaka
Mode Tx
11ac-40
5755 MHz 5795 MHz
- Agilent R T - Agilent R T
Ref @ dBm #Atten 18 dB Ref @ dBm #Atten 18 dB
wPeak wPeak
Log Log
18 | I | 18 ! S |
a8/ D e Mo T Y a8/ = g ind ol bl [ S bt AL ) 0
i/ \‘\
L 4 A % A 1 i
A o7 LY Ty o L W o L TFH b,
Lghv LgAv
M1 S2 M1 S2
Center 5.755 03 GHz Span &8 MHz Center 5.795 0@ GHz Span &8 MHz
#Res BH 100 kHz sUBH 300 kHz Sweep 7.68 ms (1201 pts) *Res BH 100 kHz sUBH 300 kHz Sweep 7.68 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
35.785@ MHz xdb  -6.00 dE 35.7233 MHz xdb  -6.00 dE
Transmit Freq Error 19669 kHz Transmit Freq Error 19399 kHz
% dB Bandwidth 35.134 MHz % dB Bandwidth 35.122 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Facsimile :+81 596 24 8124
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6 dB Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 7, 2016
Temperature / Humidity 24deg. C/51 RH
Engineer Hiroyuki Furutaka
Mode Tx
11ac-80
5775 MHz
3 Agilent R T
Ref -18 dBm #Atten 10 dB
ok ] |
19 N T P e
dB/
LgAv
ML S2)
Center 5.775 88 GHz Span 166 MHz
sRes BH 108 kHz #VBH 300 kHz Sweep 15.36 ms (1201 pts)
Occupied Bandwidth Occ BH % PHr  99.00 7
75.0768 MHz xds  —6godB
Transmit Freq Error  50.597 kHz
% dB Bandwidth 75.218 MHz

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile

1 +81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 5, 2016
Temperature / Humidity 24deg. C/58 % RH
Engineer Tomoki Matsui
Mode Tx 11a
3.4V Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.dlr.p.

Frequency | Meter | Loss | Loss Gain EBW | OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHz] | [dBm] | [dB] | [dB] | [dBi] | [MHz]| [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm]| [mW] | [dBm] | [dB]
5180 -5.32 0.08 10.13 2.0]- 16.554 4.89 3.08] 23.97] 19.08 6.89 4.89| 2997 23.08
5220 -5.68 0.08] 10.13 2.0|- 16.568 4.53 2.84] 2397| 19.44 6.53 4.50] 29.97| 23.44
5240 -5.61 0.08] 10.13 2.0|- 16.593 4.60 2.88] 23.97| 19.37 6.60 4.57] 29.97| 23.37
5260 -5.87 0.08] 10.13 2.0] 19.158| 16.552 4.34 2.72| 23.82] 19.48 6.34 4311 2997 23.63
5300 -6.12 0.08] 10.13 2.0] 19.356] 16.547 4.09 2.56| 23.86] 19.77 6.09 4.06] 2997 23.88
5320 -6.12 0.08] 10.13 2.0] 19.285] 16.573 4.09 2.57] 23.85] 19.76 6.09 4.07] 29.97| 23.88
5500 -6.23 0.08] 10.14 2.0] 19.039] 16.578 3.99 251 23.79] 19.80 5.99 3971 29.97| 23.98
5580 -5.84 0.08 10.13 2.0 19.199| 16.612 437 2.74( 23.83] 19.46 6.37 4.34] 29.97| 23.60
5700 -5.53 0.08] 10.12 2.0 19.455 16.615 4.67 2.93] 23.89| 19.22 6.67 4.65| 29.97| 2330
5720 -5.65 0.08] 10.12 2.0] 19.319] 16.573 4.55 2.85] 23.85] 19.30 6.55 4.52] 29.97| 23.42
5745 -5.71 0.08] 10.12 2.0]- - 4.49 2.81| 30.00] 25.51 6.49 4.46| 36.00] 29.51
5785 -5.55 0.08] 10.12 2.0]- - 4.65 2.92| 30.00] 25.35 6.65 4.62| 36.00] 29.35
5825 -5.20 0.08] 10.11 2.0]- - 4.99 3.16] 30.00] 25.01 6.99 5.00] 36.00] 29.01

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 M Hz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 24, 2016
Temperature / Humidity 23 deg. C/41 % RH
Engineer Takafumi Noguchi
Mode Tx 11a
3.0V Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.ir.p.

Frequency | Meter | Loss | Loss Gain EBW | OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHz] [dBm] | [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -7.32 0.08| 10.13 2.0f- 16.554 2.89 1.95| 23.97| 21.08 4.89 3.08] 29.97| 25.08
5220 -7.70 0.08| 10.13 2.0f- 16.568 2.51 1.78| 23.97| 21.46 4.51 2.82| 29.97| 25.46
5240 -1.75 0.08| 10.13 2.0f- 16.593 2.46 1.76] 23.97] 21.51 4.46 2.79| 29.97| 25.51
5260 -7.51 0.08 10.13 2.0 19.158] 16.552 2.70 1.86] 23.82] 21.12 4.70 2951 29.97| 25.27
5300 -7.80 0.08 10.13 2.0 19.356| 16.547 241 1.74] 23.86] 2145 441 2.76] 29.97| 25.56
5320 -7.77 0.08 10.13 2.0] 19.285| 16.573 2.44 1.76] 23.85] 2141 4.44 2.78] 29.97| 25.53
5500 -7.93 0.08] 10.14 2.0] 19.039] 16.578 2.29 1.69] 23.79] 21.50 4.29 2.69] 29.97| 25.68
5580 -7.58 0.08] 10.13 2.0l 19.199] 16.612 2.63 1.83] 23.83] 21.20 4.63 2.90| 29.97| 25.34
5700 -7.33 0.08] 10.12 2.0] 19.455] 16.615 2.87 1.94] 23.89 21.02 4.87 3.07) 29.97| 25.10
5720 -7.20 0.08] 10.12 2.0] 19.319] 16.573 3.00 2.00| 23.85| 20.85 5.00 3.16] 29.97| 24.97
5745 -7.03 0.08] 10.12 2.0]- - 3.17 2.07| 30.00] 26.83 5.17 3.29] 36.00] 30.83
5785 -6.90 0.08| 10.12 2.0]- - 3.30 2.14 30.00] 26.70 5.30 3.39| 36.00] 30.70
5825 -6.71 0.08| 10.11 2.0]- - 3.48 2.23| 30.00] 26.52 5.48 3.53] 36.00] 30.52

3.93Vv Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.

Frequency | Meter | Loss Loss Gain EBW OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHz] | [dBm] | [dB] | [dB] | [dBi] | [MHz]| [MHz] | [dBm]| [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm]| [dB]
5180 -5.02 0.08] 10.13 2.0]- 16.554 5.19 3.30| 23.97| 18.78 7.19 5.24] 29.97| 22.78
5220 -5.38 0.08| 10.13 2.0]- 16.568 4.83 3.04| 2397] 19.14 6.83 4.82] 29.97| 23.14
5240 -5.31 0.08| 10.13 2.0]- 16.593 4.90 3.091 23.97] 19.07 6.90 4.90] 29.97| 23.07
5260 -5.47 0.08| 10.13 2.0] 19.158| 16.552 4.74 298| 23.82] 19.08 6.74 4.72] 29.97| 23.23
5300 -5.74 0.08 10.13 2.0 19.356| 16.547 4.47 2.80f 23.86] 19.39 6.47 4.44| 2997 23.50
5320 -5.71 0.08 10.13 2.0] 19.285| 16.573 4.50 2.82 23.85| 19.35 6.50 447 2997 2347
5500 -6.03 0.08] 10.14 2.0] 19.039] 16.578 4.19 2.62| 23.79| 19.60 6.19 4.16] 29.97| 23.78
5580 -5.64 0.08] 10.13 2.0] 19.199] 16.612 4.57 2.86] 23.83] 19.26 6.57 4.54] 29.97| 23.40
5700 -5.41 0.08| 10.12 2.0 19.455| 16.615 4.79 3.01| 23.89] 19.10 6.79 4.78] 29.97| 23.18
5720 -5.39 0.08| 10.12 2.0] 19319 16.573 4.81 3.03| 23.85] 19.04 6.81 4.80] 29.97| 23.16
5745 -5.30 0.08| 10.12 2.0f- - 4.90 3.09| 30.00] 25.10 6.90 4.90] 36.00] 29.10
5785 -5.21 0.08] 10.12 2.0]- - 4.99 3.16] 30.00] 25.01 6.99 5.00] 36.00] 29.01
5825 -4.77 0.08] 10.11 2.0]- - 5.42 3.48] 30.00] 24.58 7.42 5.52] 36.00] 28.58

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 5, 2016
Temperature / Humidity 24deg. C/58 % RH
Engineer Tomoki Matsui
Mode Tx 11n-20
3.4V Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.

Frequency | Meter | Loss | Loss Gain EBW | OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHz] | [dBm] | [dB] | [dB] | [dBi] | [MHz]| [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm]| [mW] | [dBm] | [dB]
5180 -5.52 0.08 10.13 2.0]- 17.707 4.69 2.94( 2397 19.28 6.69 4.67| 2997 23.28
5220 -5.74 0.08] 10.13 2.0|- 17.650 4.47 2.80] 23.97| 19.50 6.47 4.44] 29.97| 23.50
5240 -5.92 0.08] 10.13 2.0|- 17.668 4.29 2.69] 23.97| 19.68 6.29 4.26] 29.97| 23.68
5260 -5.95 0.08( 10.13 2.0 19.725] 17.666 4.26 2.67] 23.95| 19.69 6.26 4.23] 2997 23.71
5300 -6.38 0.08( 10.13 2.0 19.676 17.689 3.83 2.42] 23.93] 20.10 5.83 3.83] 29.97| 24.14
5320 -6.47 0.08( 10.13 2.0 19.809 17.691 3.74 2.37] 23.96| 20.22 5.74 3.75| 29.97| 24.23
5500 -6.50 0.08] 10.14 2.0 19.711| 17.700 3.72 236 23.94| 20.22 5.72 3.731 29.97| 24.25
5580 -6.25 0.08 10.13 2.0] 19.794| 17.655 3.96 2.49( 23.96] 20.00 5.96 3.94] 29.97| 24.01
5700 -5.80 0.08] 10.12 2.0 19.699 17.614 4.40 2.75] 23.94| 19.54 6.40 437 29.97| 23.57
5720 -5.70 0.08| 10.12 2.0 19.663| 17.735 4.50 2.82] 23.93] 19.43 6.50 4.47| 2997 2347
5745 -5.77 0.08| 10.12 2.0]- - 4.43 2.77] 30.00| 25.57 6.43 4.40] 36.00] 29.57
5785 -5.78 0.08( 10.12 2.0|- - 4.42 2.77] 30.00| 25.58 6.42 4.39] 36.00] 29.58
5825 -5.43 0.08( 10.11 2.0|- - 4.76 2.99] 30.00] 25.24 6.76 4.74] 36.00] 29.24

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124



Test report No. 1 11469126H-B

Page : 52 of 155
Issued date : December 5, 2016
FCCID 1 VPYLB1JS955

Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 24, 2016
Temperature / Humidity 23 deg. C/41 % RH
Engineer Takafumi Noguchi
Mode Tx 11n-20
3.0V Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.ir.p.

Frequency [ Meter | Loss | Loss Gain EBW | OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHz] [dBm] | [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -7.45 0.08| 10.13 2.0|- 17.707 2.76 1.89| 23.97| 21.21 4.76 2.99] 2997 2521
5220 -7.69 0.08] 10.13 2.0|- 17.650 2.52 1.79| 23.97| 2145 4.52 2.83] 29.97| 2545
5240 -7.89 0.08| 10.13 2.0|- 17.668 2.32 1.71| 23.97| 21.65 4.32 2.70] 29.97| 25.65
5260 -7.48 0.08| 10.13 2.0( 19.725| 17.666 2.73 1.87| 23.95| 21.22 4.73 2.97| 29.97| 25.24
5300 -7.82 0.08[ 10.13 2.0[ 19.676] 17.689 2.39 1.73| 23.93| 21.54 4.39 2.75] 29.97| 25.58
5320 -7.88 0.08| 10.13 2.0] 19.809| 17.691 2.33 1.71|  23.96| 21.63 4.33 2711 2997 25.64
5500 -8.09 0.08| 10.14 2.0 19.711| 17.700 2.13 1.63| 23.94| 21.81 4.13 2.59] 2997 25.84
5580 -7.70 0.08| 10.13 2.0[ 19.794] 17.655 2.51 1.78| 23.96| 21.45 4.51 2.82] 2997 25.46
5700 -7.43 0.08| 10.12 2.0[ 19.699| 17.614 2.71 1.89| 23.94| 21.17 4.71 3.001 29.97| 25.20
5720 -7.35 0.08| 10.12 2.0] 19.663| 17.735 2.85 1.93| 23.93] 21.08 4.85 3.05| 29.97| 25.12
5745 -7.18 0.08| 10.12 2.0|- - 3.02 2.00] 30.00f 26.98 5.02 3.18] 36.00] 30.98
5785 -7.03 0.08[ 10.12 2.0]- - 3.17 2.07| 30.00] 26.83 5.17 3.29( 36.00] 30.83
5825 -6.80 0.08] 10.11 2.0]- - 3.39 2.18| 30.00| 26.61 5.39 3.46| 36.00[ 30.61

3.93Vv Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.

Frequency | Meter | Loss | Loss Gain EBW OBW Result Limit | Margin Result Limit | Margin
Reading (Bfor FCC) | (B for IC)

[MHz] [dBm] | [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -5.32 0.08] 10.13 2.0]- 17.707 4.89 3.08] 23.97| 19.08 6.89 4.89] 29.97| 23.08
5220 -5.44 0.08] 10.13 2.0]- 17.650 4.71 3.00] 23.97| 19.20 6.77 4.75] 29.97| 23.20
5240 -5.72 0.08] 10.13 2.0]- 17.668 4.49 2.81] 23.97| 19.48 6.49 4.46| 29.97| 23.48
5260 -5.71 0.08f 10.13 2.0 19.725 17.666 4.50 2.82] 23.95| 19.45 6.50 4.47] 2997 23.47
5300 -5.99 0.08] 10.13 2.0] 19.676] 17.689 4.22 2.64] 2393 19.71 6.22 4.19] 29.97| 23.75
5320 -6.02 0.08] 10.13 2.0] 19.809] 17.691 4.19 2.63| 23.96| 19.77 6.19 4.16] 29.97| 23.78
5500 -6.20 0.08] 10.14 2.0 19.711 17.700 4.02 2.52| 23.94 19.92 6.02 4.00] 29.97| 23.95
5580 -6.00 0.08] 10.13 2.0 19.794 17.655 4.21 2.64| 2396 19.75 6.21 4.18] 29.97| 23.76
5700 -5.50 0.08] 10.12 2.0 19.699| 17.614 4.70 2.95| 23.94| 19.24 6.70 4.68] 29.97| 23.27
5720 -5.49 0.08f 10.12 2.0 19.663| 17.735 4.71 2.96| 23.93] 19.22 6.71 4.69] 29.97| 23.26
5745 -5.47 0.08f 10.12 2.0|- - 4.73 2.97] 30.00] 2527 6.73 4711 36.00] 29.27
5785 -5.48 0.08] 10.12 2.0]- - 4.72 2.96] 30.00f 25.28 6.72 4.70] 36.00| 29.28
5825 -5.23 0.08] 10.11 2.0]- - 4.96 3.13] 30.00] 25.04 6.96 497 36.00| 29.04

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 5, 2016
Temperature / Humidity 24deg. C/58 % RH
Engineer Tomoki Matsui
Mode Tx 11n-40
3.4V Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.

Frequency | Meter | Loss Loss Gain EBW OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHz] | [dBm] | [dB] | [dB] | [dBi] | [MHz]| [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5190 -5.72 0.08 10.13 2.0[- 35.921 4.49 2.81| 2397 19.48 6.49 4.45( 29.97| 23.48
5230 -5.85 0.08 10.13 2.0]- 35.985 4.36 273 2397 19.61 6.36 433 29.97] 23.61
5270 -6.05 0.08[ 10.13 2.0[ 39.470| 35.959 4.16 2.611 23.97] 19.81 6.16 4.13| 29.97| 23.81
5310 -6.38 0.08] 10.13 2.0 39.391| 35.936 3.83 2.42| 23.97| 20.14 5.83 3.83] 29.97| 24.14
5510 -6.45 0.08( 10.14 2.0 39.278| 35.971 3.77 238 23.97( 20.20 5.77 3771 29.97] 24.20
5550 -6.41 0.08( 10.14 2.0 39.518| 35.964 3.81 2.40( 2397 20.16 5.81 3.811 29.97] 24.16
5670 -5.87 0.08( 10.13 2.0] 39.575| 40.373 4.34 272 2397 19.63 6.34 431 29.97] 23.63
5710 -5.73 0.08[ 10.12 2.0[ 39.455| 36.017 4.47 2.80] 23.97] 19.50 6.47 444 29.97| 23.50
5755 -5.78 0.08| 10.12 2.0]- - 4.42 2.77] 30.00| 25.58 6.42 4.38| 36.00f 29.58
5795 -5.58 0.08 10.12 2.0]- - 4.62 2.90( 30.00f 25.38 6.62 4.59( 36.00] 29.38

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.ir.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 24, 2016
Temperature / Humidity 23 deg. C/41 % RH
Engineer Takafumi Noguchi
Mode Tx 11n-40
3.0V Applied limit: 15.407, mobile and portable client device
Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.
Frequency | Meter | Loss Loss Gain EBW OBW Result Limit | Margin Result Limit | Margin
Reading (Bfor FCC) | (B for IC)
[MHz] [dBm] | [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] [ [dB]
5190 -7.56 0.08| 10.13 2.0]- 35.921 2.65 1.84] 2397 2132 4.65 2.92| 29.97| 25.32
5230 -7.81 0.08| 10.13 2.0]- 35.985 2.40 1.74] 23.97| 21.57 4.40 2.75| 29.97| 25.57
5270 -7.67 0.08| 10.13 2.0] 39.470| 35.959 2.54 1.80( 2397 2143 4.54 2.85| 29.97| 2543
5310 -7.84 0.08| 10.13 2.0] 39.391| 35.936 2.37 1.73| 23.97| 21.60 4.37 2.74] 2997 25.60
5510 -8.02 0.08 10.14 2.0 39.278| 35.971 2.20 1.66( 2397 21.77 4.20 2.63| 2997| 2577
5550 -7.92 0.08] 10.14 2.0] 39.518] 35.964 2.30 1.70] 2397 21.67 4.30 2.69| 29.97| 25.67
5670 -7.55 0.08| 10.13 2.0 39.575| 40.373 2.66 1.85] 2397 2131 4.66 2.92| 29.97| 2531
5710 -7.28 0.08| 10.12 2.0] 39.455| 36.017 2.92 1.96] 23.97| 21.05 4.92 3.10] 29.97 25.05
5755 -6.99 0.08| 10.12 2.0]- - 3.21 2.09] 30.00| 26.79 5.21 3.32( 36.00| 30.79
5795 -6.85 0.08| 10.12 2.0]- - 3.35 2.16] 30.00| 26.65 5.35 3.43| 36.00|] 30.65
3.93v Applied limit: 15.407, mobile and portable client device
Tested Power | Cable | Atten. [ Antenna| 26 dB 99% Conducted Power eir.p.
Frequency | Meter | Loss | Loss Gain EBW [ OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)
[MHZz] [dBm] | [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5190 -5.51 0.08] 10.13 2.0|- 35.921 4.70 2.95] 2397 19.27 6.70 4.68] 2997| 23.27
5230 -5.56 0.08[ 10.13 2.0]- 35.985 4.65 2.92| 23.97| 19.32 6.65 4.62] 2997 23.32
5270 -5.72 0.08| 10.13 2.0] 39.470| 35.959 4.49 2.81| 23.97| 19.48 6.49 4.46| 29.97| 23.48
5310 -6.08 0.08] 10.13 2.0] 39.391] 35.936 4.13 2.591 23.97] 19.84 6.13 4.10] 29.97| 23.84
5510 -6.16 0.08| 10.14 2.0] 39.278] 35.971 4.06 2.55| 23.97| 1991 6.06 4.04] 2997 2391
5550 -6.17 0.08| 10.14 2.0] 39.518| 35.964 4.05 2.54] 23.97| 19.92 6.05 4.03] 2997 23.92
5670 -5.70 0.08] 10.13 2.0l 39.575] 40.373 4.51 2.82| 23.97| 19.46 6.51 448 2997| 23.46
5710 -5.53 0.08| 10.12 2.0] 39.455| 36.017 4.67 2.93] 23.97| 19.30 6.67 4.65| 29.97| 23.30
5755 -5.60 0.08| 10.12 2.0]- - 4.60 2.88] 30.00| 25.40 6.60 4.57] 36.00] 29.40
5795 -5.28 0.08] 10.12 2.0|- - 4.92 3.10f 30.00] 25.08 6.92 4.92] 36.00] 29.08

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 5, 2016
Temperature / Humidity 24deg. C/58 % RH
Engineer Tomoki Matsui
Mode Tx 11ac-20
3.4V Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.

Frequency | Meter | Loss | Loss Gain EBW OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHZz] [dBm] | [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -5.50 0.08] 10.13 2.0]- 17.660 4.71 2.96| 23.97| 19.26 6.71 4.69] 29.97| 23.26
5220 -5.71 0.08] 10.13 2.0]- 17.626 4.50 2.82| 2397 1947 6.50 447 29.97| 23.47
5240 -5.90 0.08] 10.13 2.0]- 17.634 4.31 2.70) 23.97| 19.66 6.31 4.28] 29.97| 23.66
5260 -5.92 0.08] 10.13 2.0] 19.694] 17.663 4.29 2.69| 23.94 19.65 6.29 4.26] 29.97| 23.68
5300 -6.28 0.08| 10.13 2.0 19.600f 17.663 3.93 2.47] 2392 19.99 5.93 3.92] 29.97| 24.04
5320 -6.14 0.08| 10.13 2.0 19.671| 17.703 4.07 2.55| 23.93] 19.86 6.07 4.05] 29.97| 23.90
5500 -6.30 0.08] 10.14 2.0] 19.597] 17.678 3.92 247 23.92] 20.00 5.92 3911 2997 24.05
5580 -6.15 0.08] 10.13 2.0] 19.722] 17.698 4.06 2.55] 23.94] 19.88 6.06 4.04] 29.97| 23091
5700 -5.77 0.08] 10.12 2.0 19.681 17.669 4.43 277 23.94 19.51 6.43 440 29.97| 23.54
5720 -5.67 0.08] 10.12 2.0] 19.788 17.700 4.53 2.84] 2396 19.43 6.53 4.50] 29.97| 23.44
5745 -5.74 0.08] 10.12 2.0]- - 4.46 2.79] 30.00f 25.54 6.46 4.43] 36.00] 29.54
5785 -5.60 0.08] 10.12 2.0]- - 4.60 2.88] 30.00f 25.40 6.60 4.57] 36.00] 29.40
5825 -5.37 0.08| 10.11 2.0|- - 4.82 3.03[ 30.00] 25.18 6.82 4.81] 36.00] 29.18

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 24, 2016
Temperature / Humidity 23 deg. C/41 % RH
Engineer Takafumi Noguchi
Mode Tx 11ac-20
3.0V Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.ir.p.

Frequency [ Meter | Loss | Loss Gain EBW | OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHZz] [dBm] | [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -7.34 0.08| 10.13 2.0[- 17.660 2.87 1.94| 23.97| 21.10 4.87 3.07| 29.97| 25.10
5220 -7.60 0.08| 10.13 2.0|- 17.626 2.61 1.82| 23.97| 21.36 4.61 2.89] 29.97| 2536
5240 -7.73 0.08( 10.13 2.0]- 17.634 2.48 1.77| 23.97| 21.49 4.48 281 29.97| 25.49
5260 -7.39 0.08| 10.13 2.0( 19.694| 17.663 2.82 191 23.94| 21.12 4.82 3.03| 2997 25.15
5300 -7.68 0.08] 10.13 2.0[ 19.600| 17.663 2.53 1.79] 23.92| 21.39 4.53 2.84] 29.97| 25.44
5320 -7.78 0.08| 10.13 2.0 19.671| 17.703 243 1.75| 23.93| 21.50 4.43 2.78| 29.97| 25.54
5500 -7.93 0.08| 10.14 2.0 19.597| 17.678 2.29 1.69| 23.92| 21.63 4.29 2.69 29.97| 25.68
5580 -7.55 0.08| 10.13 2.0( 19.722| 17.698 2.66 1.85| 23.94| 21.28 4.66 2.92| 2997 2531
5700 -7.31 0.08| 10.12 2.0( 19.681| 17.669 2.89 1.95| 23.94| 21.05 4.89 3.08] 29.97| 25.08
5720 -7.23 0.08( 10.12 2.0 19.788( 17.700 2.97 1.98| 23.96] 20.99 4.97 3.14( 29.97| 25.00
5745 -7.00 0.08( 10.12 2.0]- - 3.20 2.09( 30.00( 26.80 5.20 3.31 36.00f 30.80
5785 -6.83 0.08] 10.12 2.0|- - 3.37 2.17| 30.00| 26.63 5.37 3.44] 36.00[ 30.63
5825 -6.55 0.08| 10.11 2.0|- - 3.64 2.31| 30.00| 26.36 5.64 3.66| 36.00[ 30.36

3.93Vv Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.

Frequency | Meter | Loss | Loss Gain EBW | OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHz] | [dBm] | [dB] | [dB] | [dBi] | [MHz]| [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm]| [mW] | [dBm] | [dB]
5180 -5.30 0.08 10.13 2.0]- 17.660 491 3.101 23.97] 19.06 6.91 491 2997 23.06
5220 -5.41 0.08| 10.13 2.0]- 17.626 4.80 3.021 2397 19.17 6.80 4.79| 2997 23.17
5240 -5.63 0.08] 10.13 2.0]- 17.634 4.58 2.87| 23.97| 19.39 6.58 4.55] 29.97| 23.39
5260 -5.69 0.08] 10.13 2.0] 19.694| 17.663 4.52 2.83| 23.94| 19.42 6.52 449 29.97| 23.45
5300 -5.98 0.08] 10.13 2.0 19.600| 17.663 4.23 2.65| 23.92 19.69 6.23 420 29.97| 23.74
5320 -5.90 0.08] 10.13 2.0 19.671] 17.703 431 2.70| 23.93| 19.62 6.31 4.28] 29.97| 23.66
5500 -6.10 0.08] 10.14 2.0] 19.597| 17.678 4.12 2.58| 23.92| 19.80 6.12 4.09] 29.97| 23.85
5580 -5.99 0.08] 10.13 2.0] 19.722] 17.698 4.22 2.64| 2394 19.72 6.22 4.19] 29.97| 23.75
5700 -5.49 0.08] 10.12 2.0 19.681| 17.669 4.71 2.96( 23.94] 19.23 6.71 4.69| 2997 23.26
5720 -5.40 0.08] 10.12 2.0 19.788] 17.700 4.80 3.02] 23.96] 19.16 6.80 4.79| 2997 23.17
5745 -5.46 0.08( 10.12 2.0|- - 4.74 298] 30.00] 25.26 6.74 4.72] 36.00] 29.26
5785 -5.40 0.08( 10.12 2.0|- - 4.80 3.02( 30.00] 25.20 6.80 4.79] 36.00] 29.20
5825 -5.20 0.08] 10.11 2.0]- - 4.99 3.16] 30.00] 25.01 6.99 5.00] 36.00] 29.01

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 5, 2016
Temperature / Humidity 24deg. C/58 % RH
Engineer Tomoki Matsui
Mode Tx 11ac-40
3.4V Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.

Frequency | Meter | Loss | Loss Gain EBW | OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHz] | [dBm] | [dB] | [dB] | [dBi] | [MHz]| [MHz] | [dBm]| [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm]| [dB]
5190 -5.55 0.08] 10.13 2.0]- 35.930 4.66 2921 23.97] 1931 6.66 4.63] 29.97| 23.31
5230 -5.77 0.08] 10.13 2.0]- 35.936 4.44 2.78] 23.97| 19.53 6.44 441 29.97] 23.53
5270 -6.02 0.08] 10.13 2.0] 39.415] 35914 4.19 2.63| 23.97] 19.78 6.19 4.16] 2997 23.78
5310 -6.24 0.08] 10.13 2.0] 39.192] 35978 3.97 2.501 23.97] 20.00 5.97 3.96] 29.97| 24.00
5510 -6.31 0.08] 10.14 2.0] 39.870] 35.955 391 246 23.97] 20.06 591 3.90] 29.97| 24.06
5550 -6.31 0.08] 10.14 2.0] 39.708] 350916 391 246 23.97] 20.06 591 3.90] 29.97| 24.06
5670 -5.84 0.08] 10.13 2.0] 39.669] 36.005 4.37 2.74] 23.97] 19.60 6.37 434 29.97| 23.60
5710 -5.70 0.08] 10.12 2.0] 39.672| 35.947 4.50 2.82| 23.97| 19.47 6.50 4471 29.97| 23.47
5755 -5.75 0.08] 10.12 2.0]- - 4.45 2.791 30.00] 25.55 6.45 4.41| 36.00] 29.55
5795 -5.42 0.08] 10.12 2.0]- - 4.78 3.01] 30.00] 25.22 6.78 4.76] 36.00] 29.22

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.l.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 24, 2016
Temperature / Humidity 23 deg. C/41 % RH
Engineer Takafumi Noguchi
Mode Tx 11ac-40
3.0V Applied limit: 15.407, mobile and portable client device

Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.

Frequency | Meter | Loss | Loss Gain EBW | OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)

[MHz] | [dBm] | [dB] | [dB] | [dBi] | [MHz]| [MHz] | [dBm]| [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm]| [dB]
5190 -7.44 0.08] 10.13 2.0|- 35.930 2.77 1.89] 23.97] 21.20 4.77 3.00] 29.97| 25.20
5230 -7.64 0.08] 10.13 2.0]- 35.936 2.57 1.81] 23.97] 21.40 4.57 2.86] 29.97| 25.40
5270 -7.47 0.08] 10.13 2.0] 39.415] 35914 2.74 1.88] 23.97] 21.23 4.74 298] 2997 2523
5310 -7.74 0.08] 10.13 2.0] 39.192] 35978 2.47 1.77] 23.97| 21.50 4.47 2.80] 29.97| 25.50
5510 -7.92 0.08] 10.14 2.0] 39.870] 35.955 2.30 1.70] 23.97] 21.67 4.30 2.691 29.97| 25.67
5550 -7.94 0.08] 10.14 2.0] 39.708] 350916 2.28 1.69] 23.97] 21.69 4.28 2.68] 2997 25.69
5670 -7.56 0.08] 10.13 2.0] 39.669] 36.005 2.65 1.84] 23.97| 21.32 4.65 2.92| 2997 2532
5710 -7.36 0.08] 10.12 2.0] 39.672| 35.947 2.84 1.92] 23.97] 21.13 4.84 3.05] 29.97| 25.13
5755 -7.10 0.08] 10.12 2.0]- - 3.10 2.04] 30.00] 26.90 5.10 3.24] 36.00] 30.90
5795 -6.96 0.08] 10.12 2.0]- - 3.24 2.111 30.00] 26.76 5.24 3.34] 36.00] 30.76

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.l.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

3.93v Applied limit: 15.407, mobile and portable client device
Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.
Frequency | Meter | Loss | Loss Gain EBW | OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)
[MHZz] [dBm] | [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5190 -5.36 0.08] 10.13 2.0]- 35.930 4.85 3.05| 23.97] 19.12 6.85 4.84] 29.97| 23.12
5230 -5.52 0.08| 10.13 2.0f- 35.936 4.69 294 23.97] 19.28 6.69 4.67| 29.97| 23.28
5270 -5.70 0.08 10.13 2.0 39415 35914 4.51 2.83] 23.97| 19.46 6.51 4.48] 29.97| 23.46
5310 -5.91 0.08] 10.13 2.0] 39.192] 35.978 4.30 2.69| 23.97] 19.67 6.30 4.27] 29.97| 23.67
5510 -6.10 0.08| 10.14 2.0] 39.870| 35.955 4.12 2.58| 23.97] 19.85 6.12 4.09] 29.97| 23.85
5550 -6.10 0.08( 10.14 2.0 39.708| 35916 4.12 2.58 23.97| 19.85 6.12 4.09] 29.97| 23.85
5670 -5.65 0.08] 10.13 2.0] 39.669| 36.005 4.56 2.86| 23.97| 19.41 6.56 4.53] 29.97| 23.41
5710 -5.44 0.08| 10.12 2.0] 39.672| 35947 4.76 299 23.97] 19.21 6.76 4.74] 29.97| 23.21
5755 -5.51 0.08] 10.12 2.0]- - 4.69 2.94] 30.00] 25.31 6.69 4.67] 36.00] 29.31
5795 -5.24 0.08] 10.12 2.0]- - 4.96 3.13| 30.00] 25.04 6.96 4.97] 36.00] 29.04

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile

1 +81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 5, 2016 October 24, 2016
Temperature / Humidity 24deg. C/58 % RH 23 deg. C/41 % RH
Engineer Tomoki Matsui Takafumi Noguchi
Mode Tx 11ac-80
3.4V Applied limit: 15.407, mobile and portable client device
Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power eir.p.
Frequency | Meter | Loss Loss Gain EBW OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)
[MHz] | [dBm] | [dB] | [dB] | [dBi] | [MHz]| [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm]| [mW] | [dBm] | [dB]
5210 -5.48 0.08f 10.13 2.0|- 75.344 4.73 297 23.97| 19.24 6.73 4711 2997 23.24
5290 -5.90 0.08( 10.13 2.0] 80.755| 75.491 431 2.70] 23.97| 19.66 6.31 4.28| 29.97| 23.66
5530 -6.05 0.08| 10.14 2.0] 80.495| 75.478 4.17 2.61| 23.97| 19.80 6.17 4.14] 29.97| 23.80
5610 -5.97 0.08( 10.13 2.0 80.945( 75.490 4.24 2.65| 23.97| 19.73 6.24 4211 29.97| 23.73
5690 -5.60 0.08] 10.12 2.0] 80.906 75.461 4.60 2.88] 23.97| 19.37 6.60 4.57) 29.97| 2337
5775 -5.37 0.08( 10.12 2.0|- - 4.83 3.04( 30.00] 25.17 6.83 4.82] 36.00] 29.17

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.L.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 MHz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

3.0V Applied limit: 15.407, mobile and portable client device
Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.Lr.p.
Frequency | Meter | Loss | Loss Gain EBW | OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)
[MHz] [dBm] | [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5210 -7.41 0.08| 10.13 2.0f- 75.344 2.80 1.90| 23.97| 21.17 4.80 3.02| 29.97| 25.17
5290 -7.48 0.08] 10.13 2.0] 80.755| 75.491 2.73 1.88] 23.97] 21.24 4.73 2.97| 29.97| 25.24
5530 -1.72 0.08| 10.14 2.0] 80.495| 75.478 2.50 1.78| 23.97| 21.47 4.50 2.82| 29.97| 25.47
5610 -7.37 0.08] 10.13 2.0] 80.945| 75.490 2.84 1.92| 2397] 21.13 4.84 3.05] 29.97| 25.13
5690 -7.21 0.08| 10.12 2.0] 80.906| 75.461 2.99 1.99] 23.97] 20.98 4.99 3.16| 29.97| 24.98
5775 -6.90 0.08] 10.12 2.0f- - 3.30 2.14| 30.00] 26.70 5.30 3.39] 36.00] 30.70

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 M Hz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

3.93Vv Applied limit: 15.407, mobile and portable client device
Tested Power | Cable | Atten. | Antenna| 26 dB 99% Conducted Power e.dlr.p.
Frequency | Meter | Loss | Loss Gain EBW OBW Result Limit | Margin Result Limit | Margin
Reading (B for FCC) | (B for IC)
[MHZz] [dBm] | [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5210 -5.18 0.08] 10.13 2.0]- 75.344 5.03 3.18] 23.97] 18.94 7.03 5.05] 2997 22.94
5290 -5.66 0.08] 10.13 2.0] 80.755| 75.491 4.55 2.85| 23.97] 1942 6.55 4.52] 29.97] 2342
5530 -5.86 0.08| 10.14 2.0] 80.495| 75.478 4.36 2.73] 23.97] 19.61 6.36 432 29.97] 23.61
5610 -5.70 0.08] 10.13 2.0] 80.945| 75.490 4.51 2.82| 23.97] 19.46 6.51 4.48| 29.97| 23.46
5690 -5.44 0.08] 10.12 2.0] 80.906] 75.461 4.76 299 23.97] 19.21 6.76 474 29.97] 23.21
5775 -5.17 0.08] 10.12 2.0f- - 5.03 3.18] 30.00] 24.97 7.03 5.04] 36.00] 28.97

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5250 MHz-5350 M Hz, 5470 MHz-5725 MHz) = 250 mW or (11 + 10logB) dBm, whichever is lower

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Maximum Conducted Output Power

Test place
Report No.

Date

Temperature / Humidity

Ise EMC Lab. No.4 Measurement Room
11469126H
September 28, 2016

23 deg. C/ 54 % RH

Engineer Tomoki Matsui
Mode Tx
5180 MHz
Mode Rate Reading Reading Remarks
(timed average) | (Burst Power)
Mbps [dBm] [dBm]
11a 6 -6.60 -6.30 *Timed average Worst

9 -6.76 -6.34
12 -6.77 -6.35
18 -6.88 -6.21
24 -7.11 -6.18
36 -6.80 -5.60
48 -7.07 -5.44
54 -7.10 -5.32 *Burst power Worst

* Worst rate

All comparison were carried out on same frequency and measurement factors.

5180 MHz
Mode MCS Reading Reading Remarks
(timed average) | (Burst Power)
Number [dBm] [dBm]

11n-20 0 -6.90 -6.51| *Timed average Worst
1 -6.97 -6.54
2 -7.22 -6.40
3 -7.25 -6.37
4 -7.67 -6.28
5 -7.20 -5.60
6 -7.40 -5.57
7 -7.30 -5.55| *Burst power Worst

* Worst rate

All comparison were carried out on same frequency and measurement factors.

5180 MHz
Mode MCS Reading Reading Remarks
(timed average) | (Burst Power)
Number [dBm] [dBm]

11ac-20 0 -6.88 -6.58 *Timed average Worst
1 -6.91 -6.53
2 -7.05 -6.37
3 -7.24 -6.31
4 -7.33 -6.29
5 -7.17 -5.60
6 -7.26 -5.68
7 -7.35 -5.42 *Burst power Worst
8 -8.00 -5.91

* Worst rate

All comparison were carried out on same frequency and measurement factors.

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile

1 +81 596 24 8124
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Test place

Maximum Conducted Output Power

Report No.

Date

Temperature / Humidity

Ise EMC Lab. No.4 Measurement Room
11469126H
September 28, 2016

23 deg. C/ 54 % RH

Engineer Tomoki Matsui
Mode Tx
5190 MHz
Mode MCS Reading Reading Remarks
(timed average) | (Burst Power)
Number [dBm] [dBm]
11n-40 0 -7.25 -6.63( *Timed average Worst
1 -7.43 -6.60
2 -7.91 -6.50
3 -8.04 -6.48
4 -8.61 -6.42
5 -8.19 -5.68
6 -8.38 -5.68
7 -8.40 -5.66| *Burst power Worst

* Worst rate

All comparison were carried out on same frequency and measurement factors.

5190 MHz
Mode MCS Reading Reading Remarks
(timed average) | (Burst Power)
Number [dBm] [dBm]
11ac-40 0 -7.23 -6.62 *Timed average Worst
1 -7.47 -6.61
2 -7.80 -6.56
3 -8.05 -6.40
4 -8.40 -6.40
5 -8.06 -5.67
6 -8.22 -5.66
7 -8.30 -5.60 *Burst power Worst
8 -8.91 -5.97
9 -8.96 -5.93
* Worst rate
5210 MHz
Mode MCS Reading Reading Remarks
(timed average) | (Burst Power)
Number [dBm] [dBm]
11ac-80 0 -7.68 -6.68 *Timed average Worst
1 -7.87 -6.52
2 -8.58 -6.36
3 -8.85 -6.30
4 -9.10 -6.33
5 -9.01 -5.64
6 -9.06 -5.65
7 -9.15 -5.55 *Burst power Worst
8 -9.54 -5.80
9 -9.61 -5.72

* Worst rate

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile

1 +81 596 24 8124
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Average Output Power
(Reference data for RF Exposure)

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 11469126H

Date October 5, 2016

Temperature / Humidity 24deg. C/ 58 % RH

Engineer Tomoki Matsui

Mode Tx 1la

3.4V 11a 6Mbps
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]

5180 -6.73 0.08 10.13 3.48 2.23 0.27 3.75 2.37
5220 -6.87 0.08 10.13 3.34 2.16 0.27 3.61 2.30
5240 -7.04 0.08 10.13 3.17 2.07 0.27 3.44 221
5260 -7.06 0.08 10.13 3.15 2.07 0.27 3.42 2.20
5300 -7.36 0.08 10.13 2.85 1.93 0.27 3.12 2.05
5320 -7.50 0.08 10.13 2.71 1.87 0.27 2.98 1.99
5500 -7.80 0.08 10.14 242 1.75 0.27 2.69 1.86
5580 -7.68 0.08 10.13 2.53 1.79 0.27 2.80 1.91
5700 -7.26 0.08 10.12 2.94 1.97 0.27 3.21 2.09
5720 -7.24 0.08 10.12 2.96 1.98 0.27 3.23 2.10
5745 -6.70 0.08 10.12 3.50 2.24 0.27 3.77 2.38
5785 -6.62 0.08 10.12 3.58 2.28 0.27 3.85 243
5825 -6.37 0.08 10.11 3.82 241 0.27 4.09 2.56

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Average Output Power
(Reference data for RF Exposure)

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 11469126H

Date October 24, 2016

Temperature / Humidity 23 deg. C/41 % RH

Engineer Takafumi Noguchi

Mode Tx 1la

3.0V 11a 6Mbps
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]

5180 -8.38 0.08 10.13 1.83 1.52 027 2.10 1.62
5220 -8.59 0.08 10.13 1.62 1.45 0.27 1.89 1.55
5240 -8.63 0.08 10.13 1.58 1.44 0.27 1.85 1.53
5260 -8.31 0.08 10.13 1.90 1.55 0.27 2.17 1.65
5300 -8.61 0.08 10.13 1.60 1.45 0.27 1.87 1.54
5320 -8.67 0.08 10.13 1.54 1.43 0.27 1.81 1.52
5500 -9.07 0.08 10.14 1.15 1.30 0.27 1.42 1.39
5580 -8.87 0.08 10.13 1.34 1.36 027 1.61 1.45
5700 -8.64 0.08 10.12 1.56 1.43 0.27 1.83 1.52
5720 -8.51 0.08 10.12 1.69 1.48 0.27 1.96 1.57
5745 -7.55 0.08 10.12 2.65 1.84 0.27 2.92 1.96
5785 -7.43 0.08 10.12 2.77 1.89 0.27 3.04 2.01
5825 -7.20 0.08 10.11 2.99 1.99 0.27 3.26 2.12

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

3.93V 11a 6Mbps

Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]
5180 -6.63 0.08 10.13 3.58 2.28 0.27 3.85 243
5220 -6.64 0.08 10.13 3.57 2.28 0.27 3.84 242
5240 -6.83 0.08 10.13 3.38 2.18 0.27 3.65 2.32
5260 -6.80 0.08 10.13 3.41 2.19 0.27 3.68 233
5300 -7.11 0.08 10.13 3.10 2.04 0.27 3.37 2.17
5320 -7.20 0.08 10.13 3.01 2.00 0.27 3.28 2.13
5500 -7.53 0.08 10.14 2.69 1.86 0.27 2.96 1.98
5580 -7.38 0.08 10.13 2.83 1.92 0.27 3.10 2.04
5700 -7.13 0.08 10.12 3.07 2.03 0.27 3.34 2.16
5720 -7.04 0.08 10.12 3.16 2.07 0.27 3.43 220
5745 -6.47 0.08 10.12 3.73 2.36 0.27 4.00 2.51
5785 -6.39 0.08 10.12 3.81 2.40 0.27 4.08 2.56
5825 -6.07 0.08 10.11 4.12 2.58 0.27 439 2.75

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Average Output Power
(Reference data for RF Exposure)

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 11469126H

Date October 5, 2016

Temperature / Humidity 24deg. C/ 58 % RH

Engineer Tomoki Matsui

Mode Tx 11n-20

3.4V 11n-20 MCSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]

5180 -6.70 0.08 10.13 3.51 2.24 0.29 3.80 2.40
5220 -6.93 0.08 10.13 3.28 2.13 0.29 3.57 2.28
5240 -7.06 0.08 10.13 3.15 2.07 0.29 3.44 2.21
5260 -7.02 0.08 10.13 3.19 2.08 0.29 3.48 2.23
5300 -7.68 0.08 10.13 2.53 1.79 0.29 2.82 1.91
5320 -7.65 0.08 10.13 2.56 1.80 0.29 2.85 1.93
5500 -8.13 0.08 10.14 2.09 1.62 0.29 2.38 1.73
5580 -7.75 0.08 10.13 2.46 1.76 0.29 2.75 1.88
5700 -7.53 0.08 10.12 2.67 1.85 0.29 2.96 1.98
5720 -7.42 0.08 10.12 2.78 1.90 0.29 3.07 2.03
5745 -6.84 0.08 10.12 3.36 2.17 0.29 3.65 2.32
5785 -6.90 0.08 10.12 3.30 2.14 0.29 3.59 2.29
5825 -6.50 0.08 10.11 3.69 2.34 0.29 3.98 2.50

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Average Output Power
(Reference data for RF Exposure)

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 11469126H

Date October 24, 2016

Temperature / Humidity 23 deg. C/41 % RH

Engineer Takafumi Noguchi

Mode Tx 11n-20

3.0v 11n-20 MCS0O
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]

5180 -8.34 0.08 10.13 1.87 1.54 0.29 2.16 1.64
5220 -8.64 0.08 10.13 1.57 1.44 0.29 1.86 1.53
5240 -8.83 0.08 10.13 1.38 1.37 0.29 1.67 1.47
5260 -8.40 0.08 10.13 1.81 1.52 0.29 2.10 1.62
5300 -8.67 0.08 10.13 1.54 1.43 0.29 1.83 1.52
5320 -8.81 0.08 10.13 1.40 1.38 0.29 1.69 1.48
5500 -9.23 0.08 10.14 0.99 1.26 0.29 1.28 1.34
5580 -8.89 0.08 10.13 1.32 1.36 0.29 1.61 1.45
5700 -8.81 0.08 10.12 1.39 1.38 0.29 1.68 1.47
5720 -8.74 0.08 10.12 1.46 1.40 0.29 1.75 1.50
5745 -7.82 0.08 10.12 2.38 1.73 0.29 2.67 1.85
5785 -7.66 0.08 10.12 2.54 1.79 0.29 2.83 1.92
5825 -7.58 0.08 10.11 2.61 1.82 0.29 2.90 1.95

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

3.93Vv 11n-20 MCS0

Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]
5180 -6.40 0.08 10.13 3.81 2.40 0.29 4.10 2.57
5220 -6.58 0.08 10.13 3.63 231 0.29 3.92 2.47
5240 -6.75 0.08 10.13 3.46 2.22 0.29 3.75 2.37
5260 -6.77 0.08 10.13 3.44 2.21 0.29 3.73 2.36
5300 -7.28 0.08 10.13 2.93 1.96 0.29 3.22 2.10
5320 -7.40 0.08 10.13 2.81 1.91 0.29 3.10 2.04
5500 -8.03 0.08 10.14 2.19 1.66 0.29 2.48 1.77
5580 -7.55 0.08 10.13 2.66 1.85 0.29 2.95 1.97
5700 -7.28 0.08 10.12 2.92 1.96 0.29 3.21 2.09
5720 -7.18 0.08 10.12 3.02 2.00 0.29 3.31 2.14
5745 -6.64 0.08 10.12 3.56 2.27 0.29 3.85 2.43
5785 -6.69 0.08 10.12 3.51 2.24 0.29 3.80 2.40
5825 -6.40 0.08 10.11 3.79 2.39 0.29 4.08 2.56

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Average Output Power
(Reference data for RF Exposure)

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 5, 2016
Temperature / Humidity 24deg. C/ 58 % RH
Engineer Tomoki Matsui
Mode Tx 11n-40
3.4V 11n-40 M CSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]
5190 -7.10 0.08 10.13 3.11 2.05 0.55 3.66 2.32
5230 -7.53 0.08 10.13 2.68 1.85 0.55 3.23 2.10
5270 -7.74 0.08 10.13 2.47 1.77 0.55 3.02 2.01
5310 -7.88 0.08 10.13 2.33 1.71 0.55 2.88 1.94
5510 -8.41 0.08 10.14 1.81 1.52 0.55 2.36 1.72
5550 -8.26 0.08 10.14 1.96 1.57 0.55 2.51 1.78
5670 -7.90 0.08 10.13 2.31 1.70 0.55 2.86 1.93
5710 -7.74 0.08 10.12 2.46 1.76 0.55 3.01 2.00
5755 -7.20 0.08 10.12 3.00 1.99 0.55 3.55 2.26
5795 -6.98 0.08 10.12 3.22 2.10 0.55 3.77 2.38

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Average Output Power
(Reference data for RF Exposure)

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 11469126H

Date October 24, 2016

Temperature / Humidity 23 deg. C/41 % RH

Engineer Takafumi Noguchi

Mode Tx 11n-40

3.0v 11n-40 M CSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]

5190 -8.79 0.08 10.13 1.42 1.39 0.55 1.97 1.57
5230 -9.09 0.08 10.13 1.12 1.29 0.55 1.67 1.47
5270 -8.84 0.08 10.13 1.37 1.37 0.55 1.92 1.56
5310 -9.10 0.08 10.13 1.11 1.29 0.55 1.66 1.47
5510 -9.66 0.08 10.14 0.56 1.14 0.55 1.11 1.29
5550 -9.62 0.08 10.14 0.60 1.15 0.55 1.15 1.30
5670 -9.30 0.08 10.13 0.91 1.23 0.55 1.46 1.40
5710 -9.13 0.08 10.12 1.07 1.28 0.55 1.62 1.45
5755 -8.15 0.08 10.12 2.05 1.60 0.55 2.60 1.82
5795 -6.54 0.08 10.12 3.66 2.32 0.55 4.21 2.64

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

3.93V 11n-40 MCSO0

Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]
5190 -6.90 0.08 10.13 3.31 2.14 0.55 3.86 2.43
5230 -7.39 0.08 10.13 2.82 1.91 0.55 3.37 2.17
5270 -7.44 0.08 10.13 2.77 1.89 0.55 3.32 2.15
5310 -7.59 0.08 10.13 2.62 1.83 0.55 3.17 2.08
5510 -8.16 0.08 10.14 2.06 1.61 0.55 2.61 1.82
5550 -8.02 0.08 10.14 2.20 1.66 0.55 2.75 1.88
5670 -7.74 0.08 10.13 2.47 1.77 0.55 3.02 2.00
5710 -7.51 0.08 10.12 2.69 1.86 0.55 3.24 2.11
5755 -6.90 0.08 10.12 3.30 2.14 0.55 3.85 2.43
5795 -6.78 0.08 10.12 3.42 2.20 0.55 3.97 2.49

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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Average Output Power
(Reference data for RF Exposure)

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 11469126H

Date October 5, 2016

Temperature / Humidity 24deg. C/ 58 % RH

Engineer Tomoki Matsui

Mode Tx 11ac-20

3.4V 11ac-20 M CSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]

5180 -6.70 0.08 10.13 3.51 2.24 0.28 3.79 2.39
5220 -7.06 0.08 10.13 3.15 2.07 0.28 3.43 2.20
5240 -7.19 0.08 10.13 3.02 2.00 0.28 3.30 2.14
5260 -7.20 0.08 10.13 3.01 2.00 0.28 3.29 2.13
5300 -7.50 0.08 10.13 2.71 1.87 0.28 2.99 1.99
5320 -7.62 0.08 10.13 2.59 1.82 0.28 2.87 1.94
5500 -8.10 0.08 10.14 2.12 1.63 0.28 2.40 1.74
5580 -7.68 0.08 10.13 2.53 1.79 0.28 2.81 1.91
5700 -7.40 0.08 10.12 2.80 1.91 0.28 3.08 2.03
5720 -7.34 0.08 10.12 2.86 1.93 0.28 3.14 2.06
5745 -6.80 0.08 10.12 3.40 2.19 0.28 3.68 2.33
5785 -6.65 0.08 10.12 3.55 2.26 0.28 3.83 2.42
5825 -6.55 0.08 10.11 3.64 2.31 0.28 3.92 2.47

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Average Output Power
(Reference data for RF Exposure)

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 11469126H

Date October 24, 2016

Temperature / Humidity 23 deg. C/41 % RH

Engineer Takafumi Noguchi

Mode Tx 11ac-20

3.0v 11ac-20 M CSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]

5180 -8.39 0.08 10.13 1.82 1.52 0.28 2.10 1.62
5220 -8.68 0.08 10.13 1.53 1.42 0.28 1.81 1.52
5240 -8.83 0.08 10.13 1.38 1.37 0.28 1.66 1.47
5260 -8.45 0.08 10.13 1.76 1.50 0.28 2.04 1.60
5300 -8.77 0.08 10.13 1.44 1.39 0.28 1.72 1.49
5320 -8.73 0.08 10.13 1.48 1.41 0.28 1.76 1.50
5500 -9.17 0.08 10.14 1.05 1.27 0.28 1.33 1.36
5580 -8.83 0.08 10.13 1.38 1.37 0.28 1.66 1.47
5700 -8.69 0.08 10.12 1.51 1.42 0.28 1.79 1.51
5720 -8.57 0.08 10.12 1.63 1.46 0.28 1.91 1.55
5745 -7.68 0.08 10.12 2.52 1.79 0.28 2.80 1.91
5785 -7.58 0.08 10.12 2.62 1.83 0.28 2.90 1.95
5825 -7.35 0.08 10.11 2.84 1.92 0.28 3.12 2.05

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

3.93V 11ac-20 MCS0

Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]
5180 -6.40 0.08 10.13 3.81 2.40 0.28 4.09 2.56
5220 -6.77 0.08 10.13 3.44 2.21 0.28 3.72 2.36
5240 -6.85 0.08 10.13 3.36 2.17 0.28 3.64 2.31
5260 -6.86 0.08 10.13 3.35 2.16 0.28 3.63 2.31
5300 -7.20 0.08 10.13 3.01 2.00 0.28 3.29 2.13
5320 -7.31 0.08 10.13 2.90 1.95 0.28 3.18 2.08
5500 -7.82 0.08 10.14 2.40 1.74 0.28 2.68 1.85
5580 -7.38 0.08 10.13 2.83 1.92 0.28 3.11 2.05
5700 -7.29 0.08 10.12 291 1.95 0.28 3.19 2.08
5720 -7.13 0.08 10.12 3.07 2.03 0.28 3.35 2.16
5745 -6.60 0.08 10.12 3.60 2.29 0.28 3.88 2.44
5785 -6.45 0.08 10.12 3.75 2.37 0.28 4.03 2.53
5825 -6.36 0.08 10.11 3.83 2.42 0.28 4.11 2.58

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile :+81 596 24 8124
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Average Output Power
(Reference data for RF Exposure)

Test place Ise EMC Lab. No.11 Measurement Room

Report No. 11469126H

Date October 5, 2016

Temperature / Humidity 24deg. C/ 58 % RH

Engineer Tomoki Matsui

Mode Tx 11ac-40

3.4V 11ac-40 MCSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]

5190 -7.20 0.08 10.13 3.01 2.00 0.55 3.56 2.27
5230 -7.43 0.08 10.13 2.78 1.90 0.55 3.33 2.15
5270 -7.74 0.08 10.13 2.47 1.77 0.55 3.02 2.01
5310 -7.90 0.08 10.13 2.31 1.70 0.55 2.86 1.93
5510 -8.32 0.08 10.14 1.90 1.55 0.55 2.45 1.76
5550 -8.35 0.08 10.14 1.87 1.54 0.55 2.42 1.75
5670 -7.84 0.08 10.13 2.37 1.73 0.55 2.92 1.96
5710 -7.70 0.08 10.12 2.50 1.78 0.55 3.05 2.02
5755 -7.00 0.08 10.12 3.20 2.09 0.55 3.75 2.37
5795 -6.77 0.08 10.12 3.43 2.20 0.55 3.98 2.50

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile :+81 596 24 8124
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Average Output Power
(Reference data for RF Exposure)
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 24, 2016
Temperature / Humidity 23 deg. C/41 % RH
Engineer Takafumi Noguchi
Mode Tx 11ac-40
3.0v 11ac-40 MCSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]
5190 -8.96 0.08 10.13 1.25 1.33 0.55 1.80 1.51
5230 -9.18 0.08 10.13 1.03 1.27 0.55 1.58 1.44
5270 -8.92 0.08 10.13 1.29 1.35 0.55 1.84 1.53
5310 -9.17 0.08 10.13 1.04 1.27 0.55 1.59 1.44
5510 -9.65 0.08 10.14 0.57 1.14 0.55 1.12 1.29
5550 -9.67 0.08 10.14 0.55 1.14 0.55 1.10 1.29
5670 -9.38 0.08 10.13 0.83 1.21 0.55 1.38 1.37
5710 -9.26 0.08 10.12 0.94 1.24 0.55 1.49 1.41
5755 -8.15 0.08 10.12 2.05 1.60 0.55 2.60 1.82
5795 -8.07 0.08 10.12 2.13 1.63 0.55 2.68 1.85

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

3.93v 11ac-40 M CSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]
5190 -6.96 0.08 10.13 3.25 2.11 0.55 3.80 2.40
5230 -7.12 0.08 10.13 3.09 2.04 0.55 3.64 2.31
5270 -7.41 0.08 10.13 2.80 1.91 0.55 3.35 2.16
5310 -7.61 0.08 10.13 2.60 1.82 0.55 3.15 2.07
5510 -8.09 0.08 10.14 2.13 1.63 0.55 2.68 1.85
5550 -8.08 0.08 10.14 2.14 1.64 0.55 2.69 1.86
5670 -7.59 0.08 10.13 2.62 1.83 0.55 3.17 2.07
5710 -7.50 0.08 10.12 2.70 1.86 0.55 3.25 2.11
5755 -6.94 0.08 10.12 3.26 2.12 0.55 3.81 2.40
5795 -6.54 0.08 10.12 3.66 2.32 0.55 4.21 2.64

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
:+81 596 24 8124

Facsimile
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Average Output Power
(Reference data for RF Exposure)
Test place Ise EMC Lab. No.11 Measurement Room
Report No. 11469126H
Date October 5, 2016 October 24, 2016
Temperature / Humidity 24deg. C/ 58 % RH 23 deg. C/41 % RH
Engineer Tomoki Matsui Takafumi Noguchi
Mode Tx 11ac-80
3.4V 11ac-80 M CSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]
5210 -7.58 0.08 10.13 2.63 1.83 1.05 3.68 2.33
5290 -8.10 0.08 10.13 2.11 1.63 1.05 3.16 2.07
5530 -8.50 0.08 10.14 1.72 1.49 1.05 2.77 1.89
5610 -8.16 0.08 10.13 2.05 1.60 1.05 3.10 2.04
5690 -7.94 0.08 10.12 2.26 1.68 1.05 3.31 2.14
5775 -7.24 0.08 10.12 2.96 1.98 1.05 4.01 2.52

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

3.0V 11ac-80 MCSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]
5210 -9.34 0.08 10.13 0.87 1.22 1.05 1.92 1.56
5290 -9.42 0.08 10.13 0.79 1.20 1.05 1.84 1.53
5530 -9.96 0.08 10.14 0.26 1.06 1.05 1.31 1.35
5610 -9.62 0.08 10.13 0.59 1.15 1.05 1.64 1.46
5690 -9.62 0.08 10.12 0.58 1.14 1.05 1.63 1.46
5775 -8.45 0.08 10.12 1.75 1.50 1.05 2.80 1.90

Sample Calculation:
Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

3.93v 11ac-80 MCSO
Tested Power Cable Atten. Result Duty Result
Frequency Meter Loss Loss (Timed average) factor (Burst power average)
Reading
[MHz] [dBm] [dB] [dB] [dBm] [mW] [dB] [dBm] [mW]
5210 -7.35 0.08 10.13 2.86 1.93 1.05 3.91 2.46
5290 -7.74 0.08 10.13 2.47 1.77 1.05 3.52 2.25
5530 -8.20 0.08 10.14 2.02 1.59 1.05 3.07 2.03
5610 -7.92 0.08 10.13 2.29 1.69 1.05 3.34 2.16
5690 -7.81 0.08 10.12 2.39 1.73 1.05 3.44 2.21
5775 -6.95 0.08 10.12 3.25 2.11 1.05 4.30 2.69
Sample Calculation:

Result (Timed average) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596
Facsimile :+81 596

24 8999
24 8124






